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General Information

Applicant Honeywell International Inc
Applicant Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Honeywell International Inc.
Manufacturer . :
Honeywell Safety and Productivity Solutions
Manufacturer Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Test Site MRT Technology (Taiwan) Co., Ltd
. No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, Taiwan
Test Site Address

(R.0.C)

MRT FCC Registration No. | 291082

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on
file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description
on file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Canada, EU and TELEC Rules.
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification
and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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1.3. Product Information

Product Name

Mobile Computer

Model No.

CK67X1N

Brand Name

Honeywell

Wi-Fi Specification

802.11a/b/g/n/ac/ax

Bluetooth Specification

Main BT/BLE : V5.3 dual mode + 2" BLE: V5.3 Single mode

NFC Specification

13.56MHz

WWAN Specification

4G-LTE: Band 2,4,5,7,12,13,14,17,25,26,30,38,41,42,43,48,66,71
5G-NR: n 2,5,7,12,13,14,25,26,30,38,41,48,66,71,77,78

CA Intra-Band

5B; 7C; 38C; 41C,; 66B; 66C

EUT Identification No.:

#24295D8051, #24295D80CF (Conducted)
#24295D8059 (Radiated)

Operating Temperature Range [-20~50 °C
Supply Voltage Rating DC 3.6V
Accessory
Brand: Honeywell
Battery MODEL:CK65-BTSC
Rating: 3.6Vdc, 7000mAh, 25.2Wh
Remark:

The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

Note:

1. For other features of this EUT, test report will be issued separately.

2. This product has 3 scanners, 5 keypads, can refer as below:

Scanner S0703 S0803FR S0803 -- --
53keys
) ) ) 42keys
Keypad Alpha Numeric Numeric Large Numeric Alpha ]
] Numeric
Numeric

3. This report selected SO803FR with Alpha Numeric as the main test.

4. For a more detailed description, please refer to Specification or User's Manual supplied by the

applicant and/or manufacturer.
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1.4. Radio Specification under Testing

E-UTRA Specification

TDD TX & RX Frequency Range

LTE Band 43 (Part 96): 3600 ~ 3700 MHz;
LTE B48/NR n48: 3550 ~ 3700 MHz
LTE Band 48 (Part 96): 3550 ~ 3700 MHz;
NR n48 (Part 96): 3550 ~ 3700 MHz;

2UL ENDC Combination

LTE B48+NR n5/n66;

Support Bandwidth

LTE Band 48: 5MHz, 10MHz, 15MHz, 20MHz
NR n48: 10MHz, 15MHz, 20MHz, 30MHz, 40MHz

Type of Modulation UL up to 256QAM, DL up to 256QAM
Part27 Part96 Part27
3.5G Support Band
(3450-3550MHz) (3550-3700MHz) (3700-3980MHz)
LTE Band 43 N/A PC3 PC3
LTE Band 48 N/A PC3 N/A
NR n48 N/A PC3 N/A
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1.5. Description of Available Antennas

0 N O a A WO DN -

: The typical antennas used to calculate the ERP (EIRP).

. NR n48 support SRS functions.

. Ant3 support SRS functions and its signal is switched from Ant5.
. Ant4 support SRS functions and its signal is switched from Ant6.
. Ant3+ANT4 support TX functions for n48 MIMO.

. Ant5+ANT6 support TX functions for n48 MIMO.

. Ant6 support TX functions for UHB (3300MHz-3800MHz).

: All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.

Antenna Type
Frequency Range (MHz) Max Peak Gain (dBi)

Technology
TX RX ANT3 ANT4 ANT5 ANT6
LTE Band 43 3600 ~ 3700 - - -1.50 -1.51
LTE Band 48 3550 ~ 3700 - - -1.50 -1.51
NR n48 3550 ~ 3700 -1.53 -1.54 -1.50 -1.51

Note

1.6. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements

of the following standards:

ANSI C63.26:2015

FCC CFR 47 Part 2, Part 96

°

°

® [FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems
® FCC KDB 971168 D02 v02r02: Misc Rev Approv License Devices

°

FCC KDB 412172 D01 v01r01: Determining ERP and EIRP
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2.

DESCRIPTION OF TEST

2.1. Summary

FCC Part Section(s) Test Description Test Condition Test Result
2.1049 Occupied Bandwidth Pass
2.1055 Frequency Stability Pass
2.1046, 96.41 (b) Transmitter Output Power Pass

2.1051, 96.41 (e)

Transmitter unwanted emissions Conducted
(band-edge)

2.1051, 96.41 (e) Transmitter unwanted emissions Pass
(spurious)

2.1053, 96.41 (e) Transmitter Spurious Emissions Pass

96.47 End user device additional Radiated —

requirements

Notes:

1)

2)

3)

4)

5)

The analyzer plots shown in this section were all taken with a correction table loaded into the
analyzer. The correction table was used to account for the losses of the cables and attenuators
used as part of the system to connect the EUT to the analyzer at all frequencies of interest.

All supported modulation types were evaluated. The worst-case emission of modulation was
selected. Therefore, the Frequency Stability, Transmitter unwanted emissions (band-edge),
Transmitter unwanted emissions (spurious), Radiated Spurious Emissions were presented
worst-case in the test report.

For radiated emission tests, every axis (X, Y, Z) was also verified. The test results shown in the
following sections represent the worst-case emissions.

LTE Band 48 (3550 ~ 3700 MHz) overlaps the entire frequency range of LTE Band 43 (3600 ~
3700 MHz). Therefore, test data provided in this report covers Band 43 as well as Band 48.
Please refer to the report number "2410RSU052-U2" for this End user device additional
requirements test data.
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LTE Test Items Bandwidth Modulation RB Combination Test Channel
Occupied Bandwidth All BW All Modulation Full Low/Middle/High
Frequency Stability Maximum BW QPSK Full Middle
Transmitter Output
Power All BW All Modulation 1RB/Half/Full Low/Middle/High
Peak to Average Ratio Maximum BW All Modulation Full Middle
Band Edge All BW QPSK 1RB/Half/Full Low/High
Conducted Emissions All BW All Modulation 1RB Low/Middle/High
Radiated Emissions Minimum BW QPSK 1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part

represent the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.

NR Test ltems Bandwidth Modulation RB Combination Test Channel
All DFT
Occupied Bandwidth All BW Outer full RB Low/Middle/High
Modulation
Frequency Stability Maximum BW DFT_BPSK Outer full RB Middle
All DFT Edge 1RB
Transmitter Output Modulation and Inner_1RB
All BW Low/Middle/High
Power CP_QPSK Inner Full RB
Modulation Outer full RB
All DFT
Peak to Average Ratio Maximum BW Outer full RB Middle
Modulation
Edge_1RB
Band Edge All BW DFT_BPSK Low/High
Outer full RB
All DFT
Conducted Emissions All BW Inner_1RB Low/Middle/High
Modulation
Radiated Emissions Minimum BW DFT_BPSK Inner_1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part

represent the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.
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2.2. Occupied Bandwidth

According to FCC Part 2.1049
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

2.3. Frequency Stability / Temperature Variation

According to FCC Part 2.1055
Frequency stability testing is performed in accordance with the guidelines of ANSI/TIA-603-E-
2016. The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried, battery-
powered equipment, primary supply voltage is reduced to the battery operating end point which
shall be specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
10.00025% (£2.5 ppm) of the center frequency.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at
least one half-hour is provided to allow stabilization of the equipment at each temperature level.
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2.3.1. Conducted Output Power Measurment

According to FCC Part 2.1046, 96.41
According to KDB 412172 D01 Section 1.2 Power Approach
EIRP =PT + GT —LC =ERP + 2.15dB, ERP = EIRP - 2.15 dB
PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi
LC = signal attenuation in the connecting cable between the transmitter and antenna in dB.

CBSD Technology EIRP Power Limit
LTE Band 43 23dBm/10MHz
LTE Band 48 23dBm/10MHz

NR n48 23dBm/10MHz
CBSD frequency range 3550MHz ~ 3700MHz.

Note: Country code (MCC 310) for LTE B43/B48 and NR n48.

2.4. Peak-Average Ratio

According to FCC Part 96.41
A peak to average ratio measurement is performed at the conducted port of the EUT. The

spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement
profile is used to determine the largest deviation between the average and the peak power of the
EUT in a given bandwidth. The CCDF curve shows how much time the peak waveform spends at
or above a given average power level. The percent of time the signal spends at or above the level
defines the probability for that particular power level.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB
for more than 0.1 percent of the time or other Commission approved procedure. The
measurement must be performed using a signal corresponding to the highest PAPR expected
during periods of continuous transmission.
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2.5. Spurious and Harmonic Emissions at Antenna Terminal

According to FCC Part 2.1051, 96.41

For 96.41(e)(1)(2)
The conducted power of any End User Device emission outside the fundamental emission

(whether in or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B
megahertz (where B is the bandwidth in megahertz of the assigned channel or multiple
contiguous channels of the End User Device) above the upper CBSD-assigned channel edge and
within 0 to B megahertz below the lower CBSD-assigned channel edge. At all frequencies greater
than B megahertz above the upper CBSD assigned channel edge and less than B megahertz
below the lower CBSD-assigned channel edge, the conducted power of any End User Device
emission shall not exceed -25 dBm/MHz. Notwithstanding the emission limits in this paragraph,
the Adjacent Channel Leakage Ratio for End User Devices shall be at least 30 dB.

The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —-25
dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.
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2.6. Conducted and Radiated Spurious Emissions

According to FCC Part 2.1051, 2.1053, 96.41
The level of the carrier and the various conducted spurious and harmonic frequencies is

measured by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest
frequency generated in the equipment up to a frequency including its 10th harmonic.

For 96.41(e)(1)(2)
The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —25

dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.
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3. TEST EQUIPMENT CALIBRATION DATE

Radiated Emissions

Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date
Acitve Loop Antenna Schwarzbeck FMZB 1519B MRTTWAO00002 1 year 2025/5/7
Broadband TRILOG Antenna SCHWARZBECK VULB 9162 MRTTWAO00086 1 year 2025/11/5
Broadband Hornantenna RFSPIN DRH18-E MRTTWAO00087 1 year 2025/5/20
EMC Instruments
Broadband Preamplifier EMC118A45SE MRTTWAO00088 1 year 2025/5/14
corporation

Breitband Hornantenna Schwarzbeck BBHA 9170 MRTTWAO00004 1 year 2025/3/26
Broadband Amplifier Schwarzbeck BBV 9721 MRTTWAO00006 1 year 2025/3/21

EMI Test Receiver R&S ESR3 MRTTWAO00009 1 year 2025/3/5
Signal Analyzer R&S FSVA3044 MRTTWAO00092 1 year 2025/6/20

Cable HUBERSUHNER SF106 MRTTWEO00010 1 year 2025/6/14

K1K50-UP0264-
Cable Rosnol MRTTWEO00012 1 year 2025/6/14
K1K50-4M
Conducted Test Equipment
Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO00012 1 year 2025/9/24

EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2025/8/12

USB Wideband Power Sensor KEYSIGHT U2021XA MRTTWAO00015 1 year 2025/3/12

Wideband Radio Communication
R&S CMW 500 MRTTWAO00084 1 year 2025/10/23
Taster
UXM 5G Wireless Test Platform KEYSIGHT E7515B MRTTWAO00089 1 year 2025/5/30
Test Software
Software Version Function
el 9.160520a EMI Test Software
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4. Decision Rules and Measurement Uncertainty

4.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)
4.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):

9kHz~30MHz: + 3.92dB

30MHz~1GHz: + 4.25dB

1GHz~18GHz: £ 4.40dB

18GHz~40GHz: + 4.45dB
Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +78.4Hz
Conducted Power

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): + 0.84dB
Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB
Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +3.3%

Temp. / Humidity
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.82°C/ +3%

DC Voltage
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.3%

Note:

Determining compliance is based on the test results met the regulation limits or requirements
declared by clients, and the test results don't take into account the value of measurement
uncertainty.
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5. TEST RESULT

5.1. Summary

Maximum Conducted Power and ERP/EIRP Power
Average power measurements were performed only when the EUT was transmitting at its

maximum power control level using a broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power
measurements were recorded only during the ON time of the transmitter.

The relevant equation for determining the maximum ERP or EIRP from the measured RF output
power is given in Equation (1) as follows

ERP or EIRP = Pueas + Gt

where

ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively.
(expressed in the same units as Pueas , €.9., dBm or dBW)

Pmeas measured transmitter output power or PSD, in dBm or dBW

Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP = EIRP -2.15
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LTE Band Band48 Antenna Gain (dBi) -1.51
; Conducted Peak | Maximum EIRP | Maximum EIRP
BW Modulation EIRP Limit
Power (dBm) (dBm) (W)
QPSK 24.20 22.69 0.186 23dBm/10MHz
16QAM 23.28 21.77 0.150 23dBm/10MHz
5MHz
64QAM 22.39 20.88 0.122 23dBm/10MHz
256QAM 19.54 18.03 0.064 23dBm/10MHz
QPSK 24.33 22.82 0.191 23dBm/10MHz
16QAM 23.37 21.86 0.153 23dBm/10MHz
10MHz
64QAM 22.22 20.71 0.118 23dBm/10MHz
256QAM 19.51 18.00 0.063 23dBm/10MHz
QPSK 24.06 22.55 0.180 23dBm/10MHz
16QAM 23.54 22.03 0.160 23dBm/10MHz
15MHz
64QAM 22.33 20.82 0.121 23dBm/10MHz
256QAM 19.44 17.93 0.062 23dBm/10MHz
QPSK 23.97 22.46 0.176 23dBm/10MHz
16QAM 23.47 21.96 0.157 23dBm/10MHz
20MHz
64QAM 22.05 20.54 0.113 23dBm/10MHz
256QAM 19.46 17.95 0.062 23dBm/10MHz
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NR Band MCC: 310 N48 Antenna Gain (dBi) -1.51
BW P Conducted Peak | Maximum EIRP | Maximum EIRP S
Power (dBm) (dBm) (W)

DFT_BPSK 24.32 22.81 0.191 23dBm/10MHz

DFT_QPSK 24.48 22.97 0.198 23dBm/10MHz

10MHz DFT_16QAM 23.62 2211 0.163 23dBm/10MHz
DFT_64QAM 22.03 20.52 0.113 23dBm/10MHz

DFT_256QAM 20.04 18.53 0.071 23dBm/10MHz

DFT_BPSK 24.27 22.76 0.189 23dBm/10MHz

DFT_QPSK 24.09 22.58 0.181 23dBm/10MHz

15MHz DFT_16QAM 23.38 21.87 0.154 23dBm/10MHz
DFT_64QAM 22.12 20.61 0.115 23dBm/10MHz

DFT_256QAM 19.84 18.33 0.068 23dBm/10MHz

DFT_BPSK 24.19 22.68 0.185 23dBm/10MHz

DFT_QPSK 24.42 22.91 0.195 23dBm/10MHz

20MHz DFT_16QAM 23.38 21.87 0.154 23dBm/10MHz
DFT_64QAM 22.22 20.71 0.118 23dBm/10MHz

DFT_256QAM 19.83 18.32 0.068 23dBm/10MHz

DFT_BPSK 24.12 22.61 0.182 23dBm/10MHz

DFT_QPSK 24.13 22.62 0.183 23dBm/10MHz

30MHz DFT_16QAM 23.14 21.63 0.146 23dBm/10MHz
DFT_64QAM 21.90 20.39 0.109 23dBm/10MHz

DFT_256QAM 19.94 18.43 0.070 23dBm/10MHz

DFT_BPSK 24.42 22.91 0.195 23dBm/10MHz

DFT_QPSK 24.44 22.93 0.196 23dBm/10MHz

40MHz DFT_16QAM 23.38 21.87 0.154 23dBm/10MHz
DFT_64QAM 21.49 19.98 0.100 23dBm/10MHz

DFT_256QAM 19.68 18.17 0.066 23dBm/10MHz

Page Number: 20 of 219




VT4

Report No.: 2408 TW0104-U15

LTE 2ULCA Band 48C (MCC:310) Antenna Gain (dBi) -1.51
BW P Conducted Peak [ Maximum EIRP | Maximum EIRP S
Power (dBm) (dBm) (W)

QPSK 22.27 20.76 0.119 23dBm/10MHz
25MHz 16QAM 22.28 20.77 0.119 23dBm/10MHz
(5+20) 64QAM 2251 21.00 0.126 23dBm/10MHz

2560QAM 19.45 17.94 0.062 23dBm/10MHz

QPSK 22.97 21.46 0.140 23dBm/10MHz
25MHz 16QAM 23.03 21.52 0.142 23dBm/10MHz
(20+5) 64QAM 22.90 21.39 0.138 23dBm/10MHz

2560QAM 20.76 19.25 0.084 23dBm/10MHz

QPSK 21.02 19.51 0.089 23dBm/10MHz
30MHz 16QAM 21.42 19.91 0.098 23dBm/10MHz
(10+20) 64QAM 20.57 19.06 0.081 23dBm/10MHz

256QAM 19.05 17.54 0.057 23dBm/10MHz

QPSK 21.45 19.94 0.099 23dBm/10MHz
30MHz 16QAM 21.31 19.80 0.095 23dBm/10MHz
(20+10) 64QAM 21.03 19.52 0.090 23dBm/10MHz

2560QAM 18.74 17.23 0.053 23dBm/10MHz

QPSK 22.58 21.07 0.128 23dBm/10MHz
35MHz 16QAM 22.50 20.99 0.126 23dBm/10MHz
(15+20) 64QAM 21.99 20.48 0.112 23dBm/10MHz

256QAM 18.83 17.32 0.054 23dBm/10MHz

QPSK 23.40 21.89 0.155 23dBm/10MHz
35MHz 16QAM 23.34 21.83 0.152 23dBm/10MHz
(20+15) 64QAM 22.20 20.69 0.117 23dBm/10MHz

256QAM 19.47 17.96 0.063 23dBm/10MHz

QPSK 22.75 21.24 0.133 23dBm/10MHz
40MHz 16QAM 22.74 21.23 0.133 23dBm/10MHz
(20+20) 64QAM 21.89 20.38 0.109 23dBm/10MHz

256QAM 19.52 18.01 0.063 23dBm/10MHz
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LTE Band B48 (Ant5) Antenna Gain (dBi) -1.5
BW P Conducted Peak [ Maximum EIRP | Maximum EIRP S
Power (dBm) (dBm) (W)

QPSK 22.07 20.57 0.114 23dBm/10MHz
16QAM 21.46 19.96 0.099 23dBm/10MHz
oM 64QAM 20.71 19.21 0.083 23dBm/10MHz
2560QAM 17.55 16.05 0.040 23dBm/10MHz
QPSK 22.00 20.50 0.112 23dBm/10MHz
16QAM 21.51 20.01 0.100 23dBm/10MHz
oM 64QAM 20.53 19.03 0.080 23dBm/10MHz
2560QAM 17.43 15.93 0.039 23dBm/10MHz
QPSK 21.88 20.38 0.109 23dBm/10MHz
16QAM 21.48 19.98 0.100 23dBm/10MHz
oM 64QAM 20.37 18.87 0.077 23dBm/10MHz
256QAM 17.41 1591 0.039 23dBm/10MHz
QPSK 21.78 20.28 0.107 23dBm/10MHz
16QAM 21.28 19.78 0.095 23dBm/10MHz
2oM 64QAM 20.40 18.90 0.078 23dBm/10MHz
2560QAM 17.46 15.96 0.039 23dBm/10MHz
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_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
5MHz 4M47G7D 4M48WT7D AMATWTD 4AMATWTD
Band 48 10MHz 8M94G7D 8M93W7D 8M96W7D 8M97W7D
MCC:310 15MHz 13M4G7D 13M4W7D 13M4W7D 13M4W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17MOW7D
_ Maximum 99% Occupied Bandwidth Designator
NR BandWidth
BPSK QPSK 16QAM 64QAM 256QAM
10MHz 8M6G7D 8M59G7D 8M6W7D 8M6WT7D 8M6W7D
15MHz 12M9G7D | 12M9G7D | 12M9W7D | 12MOW7D | 12M9W7D
n48 20MHz 17M9G7D | 17M9G7D | 17MOW7D [ 17MOW7D | 17MOW7D
30MHz 26M8G7D | 26M8G7D | 26M8W7D | 26M8W7D | 26M9W7D
40MHz 35M8G7D | 35M8G7D | 37M8W7D | 35M8W7D | 36M8W7D
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
25MHz(5+20) 22M8G7D 22M9W7D 22M8W7D 22M8W7D
25MHz(20+5) 22M8G7D 22M9W7D 22M9W7D 22M8W7D
30MHz(10+20)( 27M7G7D 27TM7W7D 27M8W7D 27TM7W7D
2UL_CA 48C |30MHz(20+10)| 27M8G7D 27M8W7D 27TM7W7D 27TM7W7D
35MHz(15+20)( 32M7G7D 32M7W7D 32M7W7D 32M6W7D
35MHz(20+15)( 32M7G7D 32M6W7D 32M7W7D 32M6W7D
40MHz(20+20) 37M5G7D 37M5W7D 37TM7TW7D 37M5W7D
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5.2. Occupied Bandwidth

5.2.1 Test Limit
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

5.2.2 Test Procedure used

ANSI C63.26-2015 - Section 5.4.4

5.2.3 Test Setting

Set center frequency to the nominal EUT channel center frequency

RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o g A~ W N PE

Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

5.2.4 Test Setup

—
- T -

Communication Tester

i
Al L EUT '

L3 .
- - )
OC Block & Attenustor
Spectrum Analyzer

5.2.5 Test Result
Refer to Appendix A.1
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5.3. Frequency Stability Under Temperature & Voltage Variations

5.3.1 Test Limit
The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within £0.00025%
(x2.5ppm) of the center frequency.

5.3.2 Test Procedure
ANSI C63.26-2015 - Section 5.6

5.3.3 Frequency Stability Under Voltage Variations
Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power
the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to

obtain the desired frequency resolution and recorded the frequency.
Reduce the input voltage to specify extreme voltage variation (+15%) and endpoint, recordthe
maximum

5.3.4 Test Setup

Standard Temperature
& Humidity Chamber

Communication Tester

Attenuator EUT

Power Supply

goo

5.3.5 Test Result
Refer to Appendix A.2
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5.4. Transmitter Output Power Measurement

5.4.1 Test Limit

CBSD Technology EIRP Power Limit
LTE Band 43 23dBm/10MHz
LTE Band 48 23dBm/10MHz

NR n48 23dBm/10MHz
CBSD frequency range 3550MHz ~ 3700MHz.

5.4.2 Test Procedure
ANSI C63.26-2015 - Section 5.2.4.2

5.4.3 Test Setting
Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power

measurements were recorded only during the ON time of the transmitter.

5.4.4 Test Setup

- —

LG OCOO00000 Power Meter

Communication Tester
l

- — ]

:E ‘L: — EUT

DC Block & Attenuator

5.4.5 Test Result
Refer to Appendix A.3
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5.5. Transmitter unwanted emissions (band-edge) Measurement

5.6.1 Test Limit

For 96.41(e)(1)(2)
The conducted power of any End User Device emission outside the fundamental emission

(whether in or outside of the authorized band) shall not exceed —13 dBm/MHz within O to B
megahertz (where B is the bandwidth in megahertz of the assigned channel or multiple
contiguous channels of the End User Device) above the upper CBSD-assigned channel edge and
within O to B megahertz below the lower CBSD-assigned channel edge. At all frequencies greater
than B megahertz above the upper CBSD assigned channel edge and less than B megahertz
below the lower CBSD-assigned channel edge, the conducted power of any End User Device
emission shall not exceed -25 dBm/MHz.

The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —25
dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.

5.6.2 Test Procedure
ANSI C63.26-2015 - Section 5.7.

5.6.3 Test Setting
In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to
improve measurement accuracy provided the measured power is integrated over the full required
measurement bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.
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5.6.4 Test Setup

':=i
E =
- -
[e -;_ Communication Tester
R l.i .
o *
LT |
| ' ._.. E::T I_- |£—_ 1 EUT
- -
DC Block & Attenuator

Spectrum Analyzer

5.6.4 Test Result
Refer to Appendix A.4
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5.6. Transmitter unwanted emissions (spurious) Measurement

5.7.1 Test Limit
The level of the carrier and the various conducted spurious and harmonic frequencies is
measured by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest
frequency generated in the equipment up to a frequency including its 10th harmonic.

On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For For 96.41(e)(2)
The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —-25
dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.

5.7.2 Test Procedure
ANSI C63.26-2015 - Section 5.7
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5.7.3 Test Setting

1. Set the analyzer frequency to low, Mid or high channel.

2. RBW = specified resolution bandwidth of 100 kHz is at or below 1GHz and 1MHz is above 1GHz

3. VBW 2 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. The spectrum is scanned from the lowest frequency generated in the equipment up to a
frequency including its 10th harmonic.

7. Use the peak marker function to determine the maximum amplitude level.

5.7.4 Test Setup

—

Communication Tester

Liblidbiol bkl
T

T |
 — =

i 0

2

0OC Block & Attenuator
Spectrum Analyzer

5.7.5 Test Result
Refer to Appendix A.5
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5.7. Radiated Spurious Emissions Measurement

5.8.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For For 96.41(e)(2)
The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed —25

dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.

5.8.2 Test Procedure
ANSI C63.26-2015 - Section 5.7

5.8.3 Test Setting

1. RBW = 120kHz or 1MHz

2. VBW = 3*RBW

3. Sweep time = 10 x (number of points in sweep) x (transmission symbol period)

4. Detector = CISPR quasi-peak / average detector (Below 1 GHz, compliance with the limits shall
be demonstrated using a CISPR quasi-peak detector and the related measurement bandwidth.
Above 1 GHz, compliance with the limits shall be demonstrated using a linear average detector
with @ minimum resolution bandwidth of 1 MHz.)

5. The trace was allowed to stabilize
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5.8.4 Test Setup
Below 1GHz Test Setup:

1~4 m Antenna Antenna Tower
-

1 v
EUT I Vi
|
t Reference Pointof © |
Antenna Calibration
0.8 m | polystyrene ‘
x 3m ‘
1

Turntable Centre

Test Receiver O| l
R[]

Above 1GHz Test Setup:

]

1~4 m Antenna Antenna Tower
EUT am _— i

| A— T

Reference Point of

Antenna Calibration ‘
1.5m | polystyrene

Turntable Centre

o

Spectrum Analyzer U “‘i |

5.8.5 Test Result
Refer to Appendix A.6.
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Appendix A : TEST RESULT DATA
Al. Occupied Bandwidth Test Result
A1l.1 LTE Band 48 (Cover Band 43)

LTE Band 48 MCC:310
Frequency| 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW |Channel
LRz, QPSK |16QAM [64QAM 256 QAM| QPSK |16QAM |64QAM [256QAM
5M | 55265 | 3552.5 |(4.4654 |4.4799 | 4.4680 | 4.4616 | 4.882 | 4.894 | 4.927 | 4.911
5M | 55990 3625 |4.4722|4.4709 | 4.4397 | 4.4673 | 4.980 | 4.926 | 4.584 | 5.063
5M | 56715 | 3697.5 |4.4578|4.4644 | 4.4570 | 4.4658 | 4.950 | 4.994 | 5.048 | 4.940
10M | 55290 3555 |8.9445|8.9211 | 8.9561 | 8.9450 | 9.509 | 9.887 | 9.869 | 9.565
10M | 55990 3625 |8.9423|8.8980 | 8.9582 | 8.9659 | 9.660 | 9.697 | 9.792 | 9.542
10M | 56690 3695 |8.9306 | 8.9278 | 8.9584 | 8.9364 | 9.618 | 9.762 | 9.657 | 9.652
15M | 55315 | 3557.5 |13.372|13.418 | 13.403 | 13.417 | 14.17 | 14.37 | 14.25 | 14.37
15M | 55990 3625 | 13.422|13.425|13.444 | 13.422 | 14.27 | 14.29 | 14.33 | 14.27
15M | 56665 | 3692.5 |13.415|13.407 | 13.409 | 13.393 | 14.10 | 1453 | 14.62 | 14.42
20M | 55340 3560 |17.890|17.903|17.880| 17.892 | 19.01 | 18.78 | 19.83 | 18.99
20M | 55990 3625 |17.936|17.902 |17.904 | 17.923 | 19.05 | 18.77 | 18.98 | 18.89
20M | 56640 3690 |17.856|17.903|17.865| 17.909 | 19.11 | 18.88 | 19.07 | 19.13
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OCC_4G_B48_.QPSK_5M CH55265 OCC_4G_B48_.QPSK_5M CH55990

At Spetiem Analy/er Ocougsiel FW

[#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwlidth

4.4654 MHz
2.597 kHz
4.882 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Span 10 MHz
Sweep 4.733 m:

30.1 dBm

99,00 %
=26,00 dB

Ref Offset 23.1 88
Ref 30.00 dBm___

Center 3625 GHz
[#Res BW 51 kHz

Occupied Bandwldih

Transmit Freq Error
x dB Bandwidth

#VBW 160 kHz

Total Power
4.4722 MHz
-6.251 kHz
4,980 MHz

x dB

OBW Power

CenterFreqg
3525000000 GHz

Span 10 MHz
Sweep 4733 v

28.6 dBm

98,00 %
-26,00 dB

® Trig: Froe Aun

HHEGainiov WAcan: 20 4B

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.608 GHz

[#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwldth

4.4578 MHz
6,408 kHz
4,950 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Gantet Freq: 3 557500000 GHz
AvgHold: 1001100

ey Ty

™
Radie Std: Hone

Radio Davice: 5TS

Ref Offset 23.1 d3
Ref 30,00 dBm _

Center Freq

3 85TS00000 GHr

Span 10 MHz
Sweep 4.733 nv

28.4 dBm

99,00 %
-26,00 dB

Center 3.555 GHz
[#Res BW 100 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

Cantat Froq: 1555000090
Trig: Frow Aun
SAcan. 20 4B

et oy A i bt

#VBW 300 kHz

Total Power

8.9445 MHz
964 Hz
0.509 MHz

OBW Power
x dB

aHs
AvglHold: 10ar1s0

Radie Sed: Hone

Radie Davice: BTS

Center Freq

Sweep 2.533 mv

20.7 dBm

99,00 %
-26,00 dB

Ref Offset 23.1 dB
Ref 30,00 dBm __

Cent g

[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwldth

8.9423 MHz
-1.498 kHz
9,660 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

28.1 dBm

99,00 %

-26,00 dB

Ref Offset 23.1 d
Ref 30,00 dBm __

2 . iz
[#Res BW 100 kHz
Occupied Bandwldth
8.9306 MHz

-2.495 kHz
9,618 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power
x dB

&

i
Radie Std: None

Radis Device: 8BTS

Center Freq
3 855000000 GHI'

Spi
Sweep 2.533 nv

28.0 dBm

99,00 %
-26,00 dB
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OCC_4G_B48_.QPSK_15M CH55315

OCC_4G_B48_.QPSK_15M CH55990

At Spestriem Arialy/er Oecugsie] FW

[#Res BW 150 kHz

Occupled Bandwlidth

800090 Gz
AvgHold: 1001100
Radie Davice: 8TS

EVBW 470 kHz

Total Power 29.2 dBm

13.372 MHz

Transmit Freq Error
x dB Bandwidth

5,681 kHz
14.17 MHz x dB

OBW Power 89,00 %

=26,00 dB

At Spetin Analyrer Drcupie TW

Ref Offset 23.1 88
Ref 30.00 dBm _

[#Res BW 150 kHz

Occupied Bandwldih

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

aHs
AvglHold: 10ar1s0

#VBW 470 kHz

Total Power

13.422 MHz
8,758 kHz
14.27 MHz x dB

OBW Power

Radie Da:

CenterFreqg
3825000000 GHz

27.6 dBm

98,00 %
-26,00 dB

At Spestiem Analy/er Ocougsiel FW
Center Freq 3.692500000 GHz
W il owe

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.693 GHz
[#Res BW 150 kHz

Occupled Bandwldth

® Trig: Froe Aun

Cantat Frod: 3632000000 GHz Radio Std: Hone
AvgHold: 1001100

WAcan: 20 4B Radio Davice: 5TS

#VBW 470 kHz Sweep 1.667 nv

Total Power 27.5 dBm

13.415 MHz

Transmit Freq Error
x dB Bandwidth

14.203 kHz
14.10 MHz x dB

OBW Power 99,00 %

-26,00 dB

#IF Gl ow

Ref Offset 23.1 d3
Ref 30,00 dBm

Center 3.56 GH2
[#Res BW 200 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

Cantat Froq: 2580000000 Gt
® Trig: Froe Aun

WAcan: 20 4B

#VBW 620 kHz

Total Power

17.880 MHz
26.432 kHz
19,01 MHz x dB

OBW Power

Radie Sed: Hone

AvglHold: 10ar1e0

Radie Davice: BTS

Center Freq
3 580000000 GHI'

nd iy
(S

Sweep 1.267 nv

20.2 dBm

99,00 %
-26,00 dB

Ref Offset 23.1 dB
Ref 30,00 dBm

| SR

Cents £
[#Res BW 200 kHz

Occupled Bandwldth

#VBW 620 kHz

Total Power 28.4 dBm

17.936 MHz

Transmit Freq Error
x dB Bandwidth

7.247 kHz
19,05 MHz x dB

OBW Power 99,00 %

-26,00 dB

Ref Offset 23.1 d
Ref 30,00 dBm __

e

Cen X
[#Res BW 200 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

Gk
Avg|Hale: 1007100

#VBW 620 kHz

Total Power

17.856 MHz
-20.157 kHz
19.11 MHz x dB

OBW Power

SAPH
Radle Std: None

Radis Davice: TS

Center Freq
3 830000000 GH1'

L,
e

Spi
Sweep 1.267 mv

28.2 dBm

99,00 %
-26,00 dB
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OCC_4G_B48_16QAM_5M CH55265

OCC_4G_B48_16QAM_5M CH55990

At Spesttien Avaly/er Ofcupie] TW

GHz
AvglHold: 1001100

Radio Davicw: STS

[#Res BW 51 kHz #VBW 160 kHz Sweep 4.733 m

Occupled Bandwlidth Total Power 29.1 dBm

4.4799 MHz
4,213 kHz OBW Power
4.884 MHz x dB

99,00 %
=26,00 dB

Transmit Freq Error
x dB Bandwidth

iec Epaman

At Spetin Analyrer  Drcupie TW

#IF Gl ww

Ref Offset 23.1 88
Ref 30.00 dBm _

Center 3.625 GHz
[#Res BW 51 kHz EVBW 160 kHz

Occupied Bandwldih Total Power

4.4709 MHz
2587kHz  OBW Power
4926MHz  xdB

Transmit Freq Error
x dB Bandwidth

aHs
AvglHold: 10ar1s0

Radie Da:

CenterFreqg
3825000000 GHz

27.7 dBm

98,00 %
-26,00 dB

OCC_4G_B48_16QAM_5M CH56715

At Spetiem Analy/er Ocougsiel FW

Center Freq 3.697500000 GHz Gantar Fro: 3857000090 OHz Fadie St Hone
Trig: Froe Run AvglHold: 1001100

i Gainiow  BAGaN:20 4B Radio Davice: 5TS

Ref Offset 23.1 ¢
Ref 30,00 dBm

st

Span 10 MHz
Sweep 4.733 nv

Center 3.608 GHz

[#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwldth Total Power 27.3 dBm

4.4644 MHz
2.441 kHz OBW Power
4,904 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

Cantat Froq: 1555000090
o Trig: Frew Aun
HFGalnL o SAcan. 20 4B

Ref Offset 23.1 d3
Ref 30,00 dBm

Center Freq
3 857500000 GHx

Center 3.555 GHz

[#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwldth Total Power

8.9211 MHz
2.164 kHz OBW Power
0,887 MHz x dB

Transmit Freq Error
x dB Bandwidth

aHs
AvglHold: 10ar1s0

Radie Sed: Hone

Radie Davice: BTS

Center Freq

Sweep 2.533 nv

28.7 dBm

99,00 %
-26,00 dB

Ref Offset 23.1 dB
Ref 30,00 dBm __

Cents

[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwldth Total Power 27.0 dBm

8.8980 MHz
-1.679 kHz OBW Power
9,607 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

Ref Offset 23.1 d
Ref 30,00 dBm __

e X 1z
[#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwldth Total Power
8.9278 MHz
10.063 kHz OBW Power
9,762 MHz x dB

Transmit Freq Error
x dB Bandwidth

Gk
Avg|Hale: 1007100

7
Radle St

Radis Device: 8BTS

Center Freq
3 855000000 GHI'

Spi
Sweep 2.533 nv

26.8 dBm

99,00 %
-26,00 dB

Page Number: 37 of 219



A

Report No.: 2408 TW0104-U15

OCC_4G_B48_16QAM_15M CH55315

OCC_4G_B48_16QAM_15M CH55990

At Spetiem Analy/er Ocougsiel FW

[#Res BW 150 kHz
Occupled Bandwlidth
13.418 MHz
12.066 kHz
14.37 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 470 kHz

Total Power 28.1 dBm

OBW Power
x dB

99,00 %
=26,00 dB

At Spetin Analyrer  Drcupie TW

Ref Offset 23.1 88
Ref 30.00 dBm _

[#Res BW 150 kHz

Occupied Bandwldih

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

#VBW 470 kHz

Total Power

13.425 MHz

3,240 kHz
14.29 MHz

OBW Power
x dB

aHs
AvglHold: 10ar1s0

Radie Da:

26.7 dBm

98,00 %
-26,00 dB

CenterFreqg
3825000000 GHz

Cantat Frod: 3632000000 GHz
® Trig: Froe Aun
SAcan. 20 4B

HHEGainiov

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.693 GHz
[#Res BW 150 kHz
Occupled Bandwldth
13.407 MHz
2.514 kHz
14.53 MHz

Transmit Freq Error
x dB Bandwidth

Radio Std: Hone
AvgHold: 1001100
Radie Davice: 8TS

i lao AT o Pl s, |

#VBW 470 kHz Sweep 1.667 nv

Total Power 26.3 dBm

OBW Power
x dB

99,00 %
-26,00 dB

Ref Offset 23.1 d3
Ref 30,00 dBm

Center 3.56 GH2
[#Res BW 200 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

Cantat Freq: 2580000000 Gt
AvglHold: 10ar1s0

® Trig: Froe Aun
SAcan. 20 4B

#VBW 620 kHz

Total Power

17.903 MHz

10.427 kHz
18.78 MHz

OBW Power
x dB

Radle Sed: Hone

Radie Davice: BTS

Sweep 1.267 nv

28.2 dBm

99,00 %
-26,00 dB

Center Freq
3 580000000 GHz'

Ref Offset 23.1 dB
Ref 30,00 dBm __

Lentnihamth

Cent g
[#Res BW 200 kHz
Occupled Bandwldth
17.902 MHz
3.566 kHz
18,77 MHz

Transmit Freq Error
x dB Bandwidth

GHz Radis Std: Hone
Avg|Hold: 1001100
Radis Davi

#VBW 620 kHz

Total Power 27.2 dBm

OBW Power
x dB

99,00 %
-26,00 dB

Ref Offset 23.1 d

Cen X
[#Res BW 200 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

Ref 30,00 dBm __

#VBW 620 kHz

Total Power

17.903 MHz

33.312 kHz
18,88 MHz

OBW Power
x dB

M
Radie Std: Hone

Radis Davice: TS

Spi
Sweep 1.267 mv

27.4 dBm

99,00 %
-26,00 dB

Center Freq
3 830000000 GH1'
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A

Report No.: 2408 TW0104-U15

OCC_4G_B48_64QAM_5M CH55265

OCC_4G_B48_64QAM_5M CH55990

A Spesthiien Ataly/es Desaspien TW
¥

THz
AvgiiHold: 1001100

#VBW 160 kHz

Radio Davice: 5TS

28.2 dBm

Ao Specirin Analyrer  Oxsglien T
¥

#IF Gl ww

Ref Offset 23.1 88
_Ref 30.00 dBm

Center 3.625 GHz
#Res BW 51 kHz

Occupied Bandwldih

Center Freq

#VBW 160 kHz

Total Power 28.0 dBm

Occupled Bandwlidth Total Power

Transmit Freq Error
x dB Bandwidth

4.4680 MHz
5,686 kHz
4,927 MHz

OBW Power 9
x dB

9,00 %

=26,00 dB

4.4397 MHz

Transmit Freq Error
x dB Bandwidth

-236 Hz
4.584 MHz

98,00 %
-26,00 dB

OBW Power
x dB

At Spectain Atalyrer Drcupel]
.

1AM
Radie Sed: None

Ao Spestiiin Ataly/es Desasen TW
¥

Center Freq 3.697500000 GHz

HHEGainiov

Canter Fros: 3 657500000 GHz Radle Sed: None
™ Trig Free Aun AsjilHold: 1001100
BAan: 20 4B Radlo Davice: TS
Ref Offset 23.1 ¢

_Ref 30.00 dBm

D e e TP |
1

Center 3,698 GHz Span 10 MHz
Res BW 51 kHz #VBW 160 KHz Sweep 4.733 m

Total Power 26.4 dBm

Occupled Bandwldth

4.4570 MHz
3.644 kHz
5,048 MHz

99,00 %
-26,00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Cant

Center 3.555 GHz
iRes BW 100 kHz

Occupied Bandwidth

Transmit Freq Error

Cantar Frod: 1555000000
S Trig: Fres Aun
WAttan: 20 48

000000 GHz

#IF GininiLwe

er Freq 3.

Ref Offset 23,1 d3
_Ref 30.00 dBm

AVBW 300 KHz
Total Power
8.9561 MHz

9,917 kHz
9,869 MHz

OBW Power

x dB Bandwidth x dB

Gz
AvglHole: 107100

Radio Davics: TS

Center Freq
3 55300000 GHz'

Sweep 2.533 m

27.5 dBm

99,00 %
-26,00 dB

OCC_4G_B48_64QAM_10M CH56690

GHz Radis Std: Hone [
Avg|Hold: 1001100
Radis Davi

Ref Offset 23.1 dB
_Ref 30.00 dBm

Spi
Sweep 2.533 v

Cents £
iRes BW 100 kHz #VBW 300 kHz

Total Power 26.0 dBm

Occupled Bandwldth

8.9582 MHz
8.828 kHz
9,782 MHz

99,00 %
-26,00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Ao Spesryim AnalyrerDccupied T
T

enter Freq 3.685000000 GHz

ey

Ref Offset 23.1 d
Ref 30,00 dBm __

Cen

X 1z
iRes BW 100 kHz #VBW 300 kHz

Occupied Bandwldth Total Power

8.9584 MHz
-1.290 kHz
9,657 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

GHz
Avg|Hale: 1007100

S T ——

1AM
Radie Std: Hone

Radis Device: 8BTS

Center Freq:
3 855000000 GHI'

i

Spi
Sweep 2.533 mv

25.6 dBm

99,00 %
-26,00 dB

OCC_4G_B48_64QAM_15M CH55315

OCC_4G_B48_64QAM_15M CH55990
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Report No.: 2408 TW0104-U15

At Spetiem Analy/er Ocougsiel FW

800090 Gz
AvgHold: 1001100

[#Res BW 150 kHz #VBW 470 kHz

Occupled Bandwlidth Total Power
13.403 MHz
2.031 kHz
14.25 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Davice: 5TS

CenterFreg
3 557500000 GHz.

27.1 dBm

99,00 %
-26.00 dB

At Spetin Analyrer  Drcupie TW

Center Freq 3.625000000 GHz

A1F-DiliiLowe L

Ref Offset 23.1 88
Ref 30.00 dBm _

[#Res BW 150 kHz

Occupied Bandwldih

Cantat Froq: 3.625000090 OHz o Sed:
Trig: Frow Aun AvglHold: 10ar1s0

4B Radie Da:

CenterFreqg
3825000000 GHz

#VBW 470 kHz

Total Power 25.6 dBm

13.444 MHz

Transmit Freq Error
x dB Bandwidth

14.33 MHz

4,980 kHz OBW Power

x dB

98,00 %
-26.00 dB

Cantat Frod: 3632000000 GHz
o Trig: Frew Aun AvgHold: 1001100

HHEGainiov WAcan: 20 4B

Ref Offset 23.1 a8
Ref 30.00 dBm __

Center 3.603 GHz

[#Res BW 150 kHz #VBW 470 kHz

Occupled Bandwldth Total Power

13.409 MHz
2.502 kHz
14,62 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Std: Hone

Radio Davice: 5TS

Sweep 1.667 mv

25.6 dBm

99,00 %
-26,00 dB

#IF Gl ww

Ref Offset 23.1 88
Ref 30.00 dBm _

Center 3.56 GH2
[#Res BW 200 kHz

Occupied Bandwldth

Cantat Froq: 3.580000090 GHz Radle Sed: Hone
o Trig: Frew Aun AvglHold: 10ar1s0

WAcan: 20 4B Radie Davice: BTS

CenterFreqg
3580000000 GHz

TR

#VBW 620 kHz Sweep 1.267 nv

Total Power 27.3 dBm

17.880 MHz

Transmit Freq Error
x dB Bandwidth

14.166 kHz
19,83 MHz

OBW Power
x dB

99,00 %
-26,00 dB

Ao Spestryi AnalyrerDecusied TW

Center Freq 3.625000000 GHz GHz
Avg|Hold: 1001100

Ref Offset 23.1 dB
Ref 30,00 dBm

LN

Cel

it
[#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwldth Total Power
17.904 MHz
20.755 kHz

18.98 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Std: Hone

| .
e LSRR

B
Sweep 1.267 nv

26.3 dBm

99,00 %
-26,00 dB

Aibers Spesiriem Analyrer  Drzplen T
Center Freq 3.680000000 GHz
ikl

Ref Offset 23.1 d
Ref 30,00 dBm __

Cen
[#Res BW 200 kHz

Occupied Bandwldth

Lo

Center Freq

sp
#VBW 620 KKz Sweep 1.267 m

Total Power 26.3 dBm

17.865 MHz

Transmit Freq Error 1
x dB Bandwidth

19,07 MHz

99,00 %
-26,00 dB

8.122 kHz OBW Power

x dB

OCC_4G_B48_256QAM_5M CH55265

OCC_4G_B48_256QAM_5M CH55990
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Report No.: 2408 TW0104-U15

Al Spesttim Aaly/er Otcupied W

GHz
AvglHold: 1001100

[#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwlidth Total Power
4.4616 MHz
-865 Hz

4.911 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Davicw: STS

Sweep 4.733 m:

26.3 dBm

99,00 %
=26.00 dB

At Spettin Atialyrer Dccupe T

Center Freq 3.625000000 GHz Gantet Froy. 31828000000 Otz
o Trig: Frew Aun
HFGalnL o #An 4B

Ref Offset 23.1 d8
Ref 30.00 dBm

Center 3.625 GHz
[#Res BW 51 kHz EVBW 160 kHz

Occupied Bandwldih Total Pows

4.4673 MH
215 Hz
5,063 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

AvglHold: 10ar1s0

CenterFreqg
3 825000000 GHz}

Span 10 MHz
Sweep 4733 nv

24.7 dBm

98,00 %
-26.00 dB

Gantet Freq: 3 557500000 GHz
o Trig: Frew Aun

SHEGainiov MAcan: 20 4B

Ref Offset 23.1 a8
Ref 30.00 dBm __

Center 3.608 GHz

[#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwldth Total Power

4.4658 MHz
2.680 kHz
4,840 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Std: Hone

AvgHold: 1001100

Radio Davice: 5TS

CenterFreq|
387500000 GHz

Sweep 4.733 nv

24.5 dBm

99,00 %
-26,00 dB

Cantat Froq: 3555000090 GHz
o Trig: Frew Aun

#IF Gl ww WAcan: 20 4B

Ref Offset 23.1 d8
Ref 30.00 dBm _

Center 3.555 GHz

[#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwldth Total Power
8.9450 MHz
7.747 kHz

9,565 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Sed: Hone

AvglHold: 10ar1s0

Radie Davice: BTS

CenterFreqg
3 555000000 GHz}

Sweep 2.533 nv

25.7 dBm

99,00 %
-26,00 dB

Agibersl Spexriem Analyrer Dezupied FW

Center Freq 3.625000000 GHz

Ref Offset 23.1 ¢B
Ref 30.00 dBm __

2

5
[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwldth Total Power

8.9659 MHz
18.124 kHz
9,542 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
3825000000 GH2

Rl LU

Span
weep 2.533 m

24.1 dBm

99,00 %
-26,00 dB

At Spectrym Analyrer  Orcpie FW
Center Freq 3.685000000 GHz
AiEGainLow

Ref Offset 23.1 d
Ref 30,00 dBm

Cel

n 1z
[#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwldth Total Power

8.9364 MHz
4,626 kHz
9,652 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
3 855000000 GHz |

24.1 dBm

99,00 %
-26,00 dB
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Report No.: 2408 TW0104-U15

OCC_4G_B48_256QAM_15M CH55315

OCC_4G_B48_256QAM_15M CH55990

At Spetiem Analy/er Ocougsiel FW

800090 Gz
AvgHold: 1001100
Radie Davice: 8TS

[#Res BW 150 kHz #YBW 470 kHz
Occupled Bandwlidth Total Power 25.3 dBm
13.417 MHz

Transmit Freq Error 10,030 kHz OBW Power 99,00 %
x dB Bandwidth 14.37 MHz x dB =26,00 dB

At Spetin Analyrer  Drcupie TW

aHs
— AvglHold: 10ar1s0
HFGalnL o Radise Da

Ref Offset 23.1 88
Ref 30.00 dBm

CenterFreqg
3825000000 GHz

[#Res BW 150 kHz #VBW 470 kHz
Occupied Bandwldih Total Power 23.8 dBm
13.422 MHz

Transmit Freq Error 11,516 kHz OBW Power 98,00 %
x dB Bandwidth 14.27 MHz x dB -26,00 dB

Cantat Frod: 3632000000 GHz Radio Std: Hone
o Trig: Frew Aun AvgHold: 1001100
AFGainiLow SAcan. 20 4B Radie Davice: 8TS

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.693 GHz
[#Res BW 150 kHz #VBW 470 KHz Sweep 1.667 m

Occupled Bandwldth Total Power 23.4 dBm
13.383 MHz

Transmit Freq Error 18.594 kHz OBW Power 99,00 %

x dB Bandwidth 14.42 MHz x dB -26,00 dB

Canter Fros: 3 580000030 GHz Radle Std: Hone
o Trig Froe Aun Aivgiiale: 100/t00
Gaintow  BAGan:20 4B Padis Davice: 5T

Ref Offset 23.1 d3
Ref 30,00 dBm _

Center Freq

Center 3.56 GH2
[#Res BW 200 kHz #VBW 620 kHz Sweep 1.267 mi

Occupied Bandwldth Total Power 25.3 dBm
17.892 MHz

Transmit Freq Error 12.967 kHz OBW Power 89,00 %
x dB Bandwidth 18.99 MHz x dB -26,00 dB

Radie Std: Hone

GHz
Avg|Hold: 1001100

Radis Davi

Ref Offset 23.1 dB
Ref 30,00 dBm __

Cent g
[#Res BW 200 kHz #VBW 620 kHz
Occupled Bandwlidth Total Power 24.4 dBm
17.923 MHz
Transmit Freq Error 1.388 kHz OBW Power 99,00 %
x dB Bandwidth 18,89 MHz x dB -26,00 dB

Gk Fadle St
Avg|Hale: 1007100
Fadio Davicw: STS

Ref Offset 23.1 d
Ref 30,00 dBm __

Center Freq
3 830000000 GH1'

Cen X Spi
[#Res BW 200 kHz #VBW 620 kHz Sweep 1.267 nv

Occupied Bandwldth Total Power 24.3 dBm
17.909 MHz

Transmit Freq Error 27.462 kHz OBW Power 99,00 %
x dB Bandwidth 10,13 MHz x dB -26,00 dB
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Report No.: 2408 TW0104-U15

Al.2 NR n48
NR n48
T e s— Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
MH2)  [5psk QPSK |16QAM|64QAM|256QAM |BPSK|QPSK |16QAM|64QAM | 256QAM
10M| 637000 3555 |8.5776|8.5810(8.5722(8.5689 | 8.5744 (9.478|9.307 | 9.547 | 9.673 | 9.574
10M| 641666 | 3624.99 (8.5809|8.5771|8.6010|8.6012| 8.5984 |9.580(9.669| 9.666 | 9.505 | 9.872
10M| 646332 | 3694.98 [8.6029|8.5858|8.6013|8.5729| 8.5796 |9.436|9.495| 9.578 | 9.512 | 9.673
15M| 637168 | 3557.52 (12.850]12.865|12.883|12.868 | 12.867 |13.90|14.11| 14.31 | 14.00 | 14.28
15M| 641666 | 3624.99 |12.899(12.871|12.902|12.867 12.880 [14.33|14.03| 14.16 | 14.00 | 13.83
15M| 646166 | 3692.49 (12.864]|12.859(12.868 |12.854( 12.879 |14.08|14.29| 14.33 | 13.99 | 14.08
20M| 637334 | 3560.01 |17.888|17.851(17.881(17.855| 17.838 (19.39(19.21| 19.11 | 19.20 | 19.06
20M| 641666 | 3624.99 |17.843|17.844(17.806(17.888| 17.868 [(19.13|19.25| 19.23 | 19.23 | 18.86
20M| 646000 3690 17.876(17.899|17.847 | 17.857| 17.896 |19.15|19.07| 19.55 | 19.21 | 19.21
30M| 637668 | 3565.02 (26.796(26.818|26.824|26.769 | 26.856 |28.38|28.38| 28.36 | 28.45 | 28.34
30M| 641666 | 3624.99 |26.778|26.825(26.760(26.818 | 26.793 (28.24(28.47| 28.11 | 28.24 | 28.54
30M| 645666 | 3684.99 |26.770|26.785(26.741(26.729| 26.769 (28.35[28.48| 28.57 | 28.41 | 28.13
40M| 638000 3570 |35.848(35.810|37.766|35.764 | 35.700 |37.41|37.28| 37.56 | 37.93 | 37.10
40M| 641666 | 3624.99 |35.835(35.711|35.732(35.683 | 35.697 [37.44|37.59| 37.65 | 37.60 | 37.49
40M| 645332 | 3679.98 |35.721(35.670|35.657|35.717| 36.821 |37.58|37.32| 37.29 | 37.27 | 37.51
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Report No.: 2408 TW0104-U15

OCC_5G_n48_30KHz_.PI2-BPSK_10M CH637000

OCC_5G_n48_30KHz_.PI2-BPSK_10M CH641666

At Spestriem Arialy/er Oecugsie] FW

5000090 GHz
AvgHold: 1001100

[#Res BW 100 kHz #VBW 330 kHz

Occupled Bandwlidth Total Power
8.5776 MHz

Transmit Freq Error -20.461 kHz OBW Power

x dB Bandwidth 9,478 MHz x dB

Radio Davice: 5TS

29.0 dBm

99,00 %
=26,00 dB

At Spectin Atalyrer  Drcupie] TW

Canter Fros: 3 624550000 GHs
—- Aivgiiale: 100/t00
A1F-DiliiLowe L Radls Da

Ref Offset 23.1 88
Ref 30.00 dBm

CenterFreqg
3524990000 GHz

[#Res BW 100 kHz #VBW 330 kHz Sweep 2A67 nv

Occupied Bandwldih Total Power 27.8 dBm
8.5809 MHz

Transmit Freq Error -18.836 kHz OBW Power 89,00 %

x dB Bandwidth 9,580 MHz x dB -26,00 dB

Canter Freq. 3 534080000 O

He
Trig: Frow Aun AvgHold: 1001100

HHEGainiov MAcan: 20 4B

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.605 GHz

[#Res BW 100 kHz #VBW 330 kHz

Occupled Bandwldth Total Power
8.6029 MHz

Transmit Freq Error -20.307 kHz OBW Power
x dB Bandwidth 9,436 MHz x dB

Radie Std: Hone

Radio Davice: 5TS

Sweep 2467 nv

27.7 dBm

99,00 %
-26,00 dB

At Spectiuen Atalyrer  Drcupie W

Center Frog 3.557520000 GHz Cantat Froq: 3.557620000 GHz Radle Std: Hone
Trig: Frow Aun AvglHold: 10ar1s0

W Ganow  BAzEN: 20 4B Radie Davics: BTS

Ref Offset 23.1 d3
Ref 30,00 dBm

Center Freq
I S5TS20000 GHr

Center 3.558 GHz
[#Res BW 150 kHz #VBW 470 KKz Sweep 1.667 m

Occupied Bandwldth Total Power 26.7 dBm
12.850 MHz

Transmit Freq Error -355.12 kHz OBW Power 99,00 %
x dB Bandwidth 13.90 MHz x dB -26,00 dB

GHz
Avg|Hold: 1001100

Ref Offset 23.1 dB
Ref 30.00 dBm __

T

Cents

[#Res BW 150 kHz #VBW 470 kHz

Occupled Bandwldth Total Power
12.899 MHz

Transmit Freq Error -355.30 kHz OBW Power
x dB Bandwidth 14,33 MHz x dB

Radie Std: Hone

Radis Davi

27.6 dBm

99,00 %
-26,00 dB

™
Radie St Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Ref Offset 23.1 d
Ref 30,00 dBm___

Center Freq
3852490000 GHz'

e X 1z
[#Res BW 150 kHz #VBW 470 kHz

Occupied Bandwldth Total Power 25.4 dBm
12.864 MHz

Transmit Freq Error -357.10 kHz OBW Power 99,00 %
x dB Bandwidth 14,08 MHz x dB -26,00 dB
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OCC_5G_n48_30KHz_.PI2-BPSK_20M CH637334

OCC_5G_n48_30KHz_.PI2-BPSK_20M CH641666

At Spestiem Analy/er Ocougsiel FW

[#Res BW 200 kHz

Occupled Bandwlidth

17.888 MHz

Transmit Freq Error
x dB Bandwidth

-165.52 kHz
19,38 MHz

10090 GHz
AvgHold: 1001100

#VBW 620 kHz

Total Power

OBW Power
x dB

Radio Davice: 5TS

26.7 dBm

99,00 %
=26,00 dB

At Specttin Analyrer Drcuple]

™
Radie

Radio Davics: TS

Ref Offset 23.1 8
Ref 30.00 dBm___

CenterFreqg
3824990000 GHz

[#Res BW 200 kHz #VBW 620 kHz Sweep 1.267 my

Occupied Bandwldih Total Power
17.843 MHz
-202.75 kHz OBW Power
19,13 MHz x dB

28.6 dBm

Transmit Freq Error
x dB Bandwidth

98,00 %
-26,00 dB

e o

OCC_5G_n48_30KHz_.PI2-BPSK_30M CH637668

HHEGainiov

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.6 GHz
Res BW 200 kHz
Occupled Bandwldth
17.
Transmit Freq Error
x dB Bandwidth

Carttat Frod: 3.630000000 GH:
® Trig: Froe Aun
SAcan. 20 4B

76 MHz
-475.21 kHz
19.15 MHz

#VBW 620 kHz

Total Power

OBW Power
x dB

™
z Radie Std: Hone

AvgHold: 1001100

Radio Davice: 5TS

Sweep 1.267 nv

26.0 dBm

99,00 %
-26,00 dB

At Spectin Atalyrer  Drcupie] TW

¥ B EE=
Center Frog 3.565020000 GHz Cantat Frod: 3.555020090 GHz Radle Std: Hone
Trig: Frow Aun AvglHold: 10ar1s0

W Ganow  BAzEN 20 4B Radie Davice: BTS

Ref Offset 23.1 d3
Ref 30,00 dBm

Center Freq
3 55020000 GHE'

TR R S T C Y
|

Center 3.565 GHz

[#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwldth Total Power 20.1 dBm

26.796 MHz
497.26 kHz  OBW Power
2838 MHz  xdB

Transmit Freq Error
x dB Bandwidth

99,00 %
-26,00 dB

Ref Offset 23.1 dB
Ref 30,00 dBi

Cents £
[#Res BW 300 kHz

Occupled Bandwldth

26.778 MHz

Transmit Freq Error
x dB Bandwidth

-535.22 kHz
28.24 MHz

GHz
Avg|Hold: 1001100

#VBW 1 MHz

Total Power

OBW Power
x dB

™
Radie Std: Hone

Radis Davi

25.2 dBm

99,00 %
-26,00 dB

04 e S
Gk Radie St Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Ref Offset 23.1 d
Ref 30,00 dBm

Center Freq
3884890000 GHI'

spi
Sweep 1ms

e X 1z
[#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwldth Total Power 18.8 dBm

26.770 MHz
-542.79 kHz OBW Power
28,35 MHz x dB

Transmit Freq Error
x dB Bandwidth

99,00 %
-26,00 dB

Page Number: 45 of 219




A

Report No.: 2408 TW0104-U15

OCC_5G_n48_30KHz_.P12-BPSK_40M CH638000

OCC_5G_n48_30KHz_.PI2-BPSK_40M CH641666

At Spestrim Arialy/er Occugsie] FW

70000090 Gz
AvgHold: 1001100

Radio Davice: 5TS

m
l;,,..._,,“_,_.,,w.r-_..,4-..‘\,,.‘

= T
| e g

iCenter .57 GHz
[#Res BW 430 kHz #VBW 1.3 MHz

Occupled Bandwlidth Total Power 18.6 dBm

35.849 MHz
Transmit Freq Error -1.0602 MHz OBW Power 99,00 %
x dB Bandwidth 37.41 MHz x dB =26,00 dB

At Spetin Analyrer Drcupie TW

A1F-DiliiLowe L

Ref Offset 23.1 88
Ref 30.00 dBm___

Center 3.625 GHz
[#Res BW 430 kHz
Occupied Bandwldih
35.835 MHz
Transmit Freq Error -1,0485 MHz
x dB Bandwidth 37.44 MHz

Canter Freq. 3 824650000 O

Hr
AvglHold: 10ar1s0
Radise Da

CenterFreqg
3524990000 GHz

#VBW 1.3 MHz Sweep 1ms

Total Power 25.0dBm

OBW Power 88,00 %
x dB -26,00 dB

Ao Spestrim Analyses Orcspint TW
Center Freq 3.679980000 GHz Canter Fieq: 2678080000 OHz
Trig: Frow Aun AvgHold: 1001100

SHEGaindov MAcan: 20 4B

Ref Offset 23.1 ¢
Ref 30,00 dBm_

R i el s

Center 3.68 GHz
[#Res BW 430 kHz #VBW 1.3 MHz

Occupled Bandwldth Total Power 19.4 dBm

35.721 MHz
Transmit Freq Error -1.0781 MHz OBW Power 99,00 %
x dB Bandwidth 37.58 MHz x dB -26,00 dB

Radie Std: Hone

Radio Davice: 5TS

Ref Offset 23.1 d3
Ref 30,00 dBm

Center 3.555 GHz
[#Res BW 100 kHz
Occupied Bandwldth
8.5810 MHz
Transmit Freq Error 12577 kHz
x dB Bandwidth 9,307 MHz

Cantat Froq: 3555000090 GHz
o Trig: Frew Aun AvglHold: 10ar1s0
HFGalnL o SAcan. 20 4B

Radie Sed: Hone

Radie Davice: BTS

Center Freq
I SEE000000 GHI'

#VBW 330 kHz Sweep 2467 nv

Total Power 28.7 dBm

OBW Power 99,00 %
x dB -26,00 dB

GHz
Avg|Hold: 1001100
Radis Davi

Ref Offset 23.1 dB
Ref 30,00 dBm

Cents

[#Res BW 100 kHz #VBW 330 kHz

Occupled Bandwldth Total Power 27.4 dBm

8.5771 MHz
Transmit Freq Error -0.806 kHz OBW Power 99,00 %
x dB Bandwidth 0,669 MHz x dB -26,00 dB

17
Radie Std: Hone

Ref Offset 23.1 d
Ref 30,00 dBm

2 . iz
[#Res BW 100 kHz
Occupied Bandwldth
8.5858 MHz

Transmit Freq Error 12311 kHz
x dB Bandwidth 0,495 MHz

]
Radie Sud: Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Center Freq

sp
#VBW 330 KKz Sweep 2467 m

Total Power 26.9 dBm

OBW Power 99,00 %
x dB -26,00 dB
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OCC_5G_n48_30KHz_.QPSK_15M CH637168

OCC_5G_n48_30KHz_.QPSK_15M CH641666

At Spestrim Arialy/er Oecugsie] FW

[#Res BW 150 kHz

Occupled Bandwlidth

. 3557620000 Gz
Aun AvgHold: 1001100
4B

EVBW 470 kHz

Total Power

12.865 MHz

Transmit Freq Error
x dB Bandwidth

-362.41 kHz
14.11 MHz

OBW Power
x dB

27.0 dBm

99,00 %

=26,00 dB

At Spectin Atalyrer  Drcupie] TW

#IF Gl ww

Ref Offset 23.1 88
Ref 30,00 dBm __

[#Res BW 150 kHz

Occupied Bandwldih

Cantat Fro: 3824050000 OHz
AvglHold: 10ar1s0

A

#VBW 470 kHz

Total Power 27.6 dBm

12.871 MHz

Transmit Freq Error
x dB Bandwidth

-356.80 kHz
14,03 MHz

OBW Power
x dB

98,00 %
-26,00 dB

CenterFreqg

HHEGainiov

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.692 GHz
[#Res BW 150 kHz

Occupled Bandwldth

® Trig: Froe Aun

Cantat Fro: 3692450000 GHz
AvgHold: 1001100
SAcan. 20 4B

#VBW 470 kHz

Total Power

12.859 MHz

Transmit Freq Error
x dB Bandwidth

-366.73 kHz
14.29 MHz

OBW Power
x dB

=
Radie Std: Hone

Radio Davice: 5TS

Center Freq
3852490000 GH2

Sweep 1.667 nv

25.4 dBm

99,00 %

-26,00 dB

#IF Gl ww

Ref Offset 23.1 d3
Ref 30.00 dBm__

Center 3.56 GH2
[#Res BW 200 kHz

Occupied Bandwldth

® Trig: Froe Aun

B CE
Cantat Froq: 3.580010090 GHz Radle Std: Hone
AvglHold: 10ar1s0

WAcan: 20 4B Radie Davice: BTS

AN

#VBW 620 kHz Sweep 1.267 nv

Total Power 26.8 dBm

17.851 MHz

Transmit Freq Error
x dB Bandwidth

-186.93 kHz
19.21 MHz

OBW Power
x dB

99,00 %
-26,00 dB

Center Freq
3580010000 GHr'

Ref Offset 23.1 dB
Ref 30,00 dBm___

Cents £
[#Res BW 200 kHz

Occupled Bandwldth

#VBW 620 kHz

Total Power

17.844 MHz

Transmit Freq Error
x dB Bandwidth

-177.69 kHz
19.25 MHz

OBW Power
x dB

L I

Span
Sweep 1.267 nv

28.1 dBm

99,00 %

-26,00 dB

Ref Offset 23.1 d
Ref 30,00 dBm __

Cen X
[#Res BW 200 kHz

Occupied Bandwldth

ol
Gk Fadle St
Avg|Hale: 1007100

Fadio Davicw: STS

sp
#VBW 620 KKz Sweep 1.267 m

Total Power 25.9 dBm

17.889 MHz

Transmit Freq Error
x dB Bandwidth

-155.72 kHz
19,07 MHz

OBW Power
x dB

99,00 %
-26,00 dB

Center Freq
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OCC_5G_n48_30KHz_.QPSK_30M CH637668

OCC_5G_n48_30KHz_.QPSK_30M CH641666

At Spestrim Arialy/er Oecugsie] FW

0090 Gz
AvgHold: 1001100
Radie Davice: 8TS

AN AR AR - o, B

[#Res BW 300 kHz

Occupled Bandwlidth
26.818 MHz
-525.57 kHz
28,38 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power 20.1 dBm

OBW Power 89,00 %
x dB =26,00 dB

Agibern Spetrien Analyrer Urzugen BW
Canter Froy: 3 624550000 O
WEGantow AW

Ref Offset 23.1 88
Ref 3000 dBm___

[#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwldih Total Power
26.825 MHz
-516.07 kHz OBW Power
28.47 MHz x dB

Transmit Freq Error
x dB Bandwidth

Hr
AvglHold: 10ar1s0

Sweep 1ms

25.1 dBm

98,00 %
-26,00 dB

CenterFreqg
3524990000 GHz

At Spestriem Arialy/er Oecugsie] FW

Center Freq 3.684900000 GHz

Ref Offset 23.1 ¢
Ref 30,00 dBm_

Center 3.685 GHz
Res BW 300 kHz
Occupled Bandwldth
26.785 MHz
-512.11 kHz
28.48 MHz

Transmit Freq Error
x dB Bandwidth

Cantat Frod: 3 654050000 GHz
o Trig: Frew Aun
AFGainiLow SAcan. 20 4B

Radio Std: Hone
AvgHold: 1001100
Radie Davice: 8TS

#VBW 1 MHz

Total Power 19.8 dBm

OBW Power 99,00 %
x dB -26,00 dB

Ao Spestri Analyrer Orzspied BW
Center Freq 3.570000000 GHz Gantat Freg: 3570000000
Trig: Frow Aun

AIF Gl ow MAcan: 20 4B

Ref Offset 23.1 d3
Ref 30,00 dBm

[#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwldth Total Power
35.810 MHz
-1.0887 MHz OBW Power

37.28 MHz x dB

Transmit Freq Error
x dB Bandwidth

aHs
AvglHold: 10ar1s0

Radie Sed: Hone

Radie Davics: BTS

L

18.9 dBm

99,00 %
-26,00 dB

Center Freq
3570000000 GHr'

Ref Offset 23.1 dB
Ref 30,00 dBm___

GHz Radis Std: Hone
Avg|Hold: 1001100
Radis Davi

S S

Cent g
[#Res BW 430 kHz
Occupled Bandwldth
35.711 MHz
=1.0186 MHz
37.59 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.3 MHz

Total Power 24.8 dBm

OBW Power 99,00 %
x dB -26,00 dB

&
Radle St

Avg|Hale: 1007100

Ref Offset 23.1 d
Ref 30,00 dBm___

A
N sk

Cen

[#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwldth Total Power
35.670 MHz
-1.0787 MHz OBW Power

37.32 MHz x dB

Transmit Freq Error
x dB Bandwidth

1
W
[ R RETIN

Radis Device: 8BTS

spi
Sweep 1ms

19.0 dBm

99,00 %
-26,00 dB

Center Freq
3478980000 GHr
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At Spestrim Arialy/er Oecugsie] FW

5000090 GHz
AvgHold: 1001100
Radie Davice: 8TS

[#Res BW 100 kHz #VBW 330 kHz

Occupled Bandwlidth Total Power 27.6 dBm
8.5722 MHz

-26.346 kHz OBW Power
9,547 MHz x dB

99,00 %
=26,00 dB

Transmit Freq Error
x dB Bandwidth

At Spectin Atalyrer  Drcupie] TW

Ref Offset 23.1 88
Ref 30.00 dBm

[#Res BW 100 kHz

Occupied Bandwldih

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

Cantat Frod: 3824050000 OHz
AvglHold: 10ar1s0

A

CenterFreqg
3524990000 GHz

#VBW 330 kHz

Total Power 26.7 dBm

8.6010 MHz
-12.337 kHz
9,666 MHz x dB

OBW Power 88,00 %

-26,00 dB

Canter Fros: 3 £54050000 GHz Radis Std: Hone
e Trig Fres Aun AsjilHold: 1001100

SFGainiow  WAtan:20 4B Radlo Davice: TS
Ref Offset 23, gl

Ref 30,00 dBm

Center 3.605 GHz

[#Res BW 100 kHz #VBW 330 kHz Sweep 2467 nv

Occupled Bandwldth Total Power 26.3 dBm
8.6013 MHz
-8.418 kHz OBW Power

9,578 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

At Spectin Atalyrer  Drcupie TW
Center Freq 3.557520000 GHz
HIFGainikuw

Ref Offset 23.1 d3
Ref 30,00 dBm

Center 3.558 GHz
[#Res BW 150 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

® Trig: Froe Aun

i o
Cantat Froq: 3.557620000 GHz Radle Std: Hone
AvglHold: 10ar1s0

MAcan: 20 4B Radie Davice: BTS

Center Freq
I S5TS20000 GHr

#VBW 470 kHz Sweep 1.667 nv

Total Power 25.8 dBm

12.883 MHz
-382.45 kHz
14.31 MHz x dB

OBW Power 99,00 %

-26,00 dB

GHz Radls Std: Hone
Avg|Hold: 1001100
Radis Davi

Ref Offset 23.1 dB
Ref 30.00 dBm __

Cents

[#Res BW 150 kHz #VBW 470 kHz

Occupled Bandwldth Total Power 27.3 dBm
12.902 MHz
-351.01 kHz OBW Power

14.16 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

Ref Offset 23.1 d
Ref 30,00 dBm___

2! . iz
[#Res BW 150 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

™
Radie St Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Center Freq
3852490000 GHz'

AN

#VBW 470 kHz

Spi
Sweep 1.667 nv

Total Power 25.0 dBm

12.868 MHz
-376.10 kHz
14.33 MHz x dB

OBW Power 99,00 %

-26,00 dB

Page Number: 49 of 219




A

Report No.: 2408 TW0104-U15

OCC_5G_n48_30KHz_16QAM_20M CH637334

OCC_5G_n48_30KHz_16QAM_20M CH641666

Ao Spesttsem Araly/erOcasptend TW
0090 Gz o Std: None
AvgHold: 1001100
Radie Davice: 8TS

[#Res BW 200 kHz #YBW 620 kHz
Occupled Bandwlidth Total Power 25.8 dBm
17.881 MHz

Transmit Freq Error -182.35 kHz OBW Power 99,00 %
x dB Bandwidth 19.11 MHz x dB =26,00 dB

Ao Spectian Analyrer  Orsslen T

Canter Froq. 3 824550000 GHz
AvglHold: 1001100
Ref Offset 23.1 88
Ref 30.00 dBm

CenterFreqg
T A ‘ 3524990000 GHz

[#Res BW 200 kHz #YBW 620 kHz
Occupied Bandwldih Total Power 28.4 dBm
17.806 MHz

Transmit Freq Error -183,80 kHz OBW Power 88,00 %
x dB Bandwidth 19.23 MHz x dB -26,00 dB

y o
Cantat Frod: 3.630000000 GHz Radio Std: Hone
o Trig: Frew Aun AvgHold: 1001100
AFGainiLow SAcan. 20 4B Radie Davice: 8TS

Ref Offset 23.1 ¢
Ref 30,00 dBm

S

[#Res BW 200 kHz #VBW 620 kHz Sweep 1.267 nv

Occupled Bandwldth Total Power 24.6 dBm
17.847 MHz

Transmit Freq Error -191,12 kHz OBW Power 99,00 %

x dB Bandwidth 10.55 MHz x dB -26,00 dB

Cantat Froq: 1.556020090 OHx Radle Std: Hone
Trig: Frow Aun AvglHold: 10ar1e0

A Galniow | WAtan:20 48 Padis Davicw: 5T

Ref Offset 23.1 d3
Ref 30,00 dBm

Center Freq
3 SB5020000 GHE'

Sy
[T t L FT P NA

Center 3.565 GHz Span 60 MHz
[#Res BW 300 kHz #VBW 1 MHz Sweep | ms

Occupied Bandwldth Total Power 19.7 dBm
26.824 MHz

Transmit Freq Error -550.80 kHz OBW Power 99,00 %
x dB Bandwidth 28,36 MHz x dB -26,00 dB

GHz Radis Std: Hone
Avg|Hold: 1001100
Radis Davi

Ref Offset 23.1 dB
Ref 30.00 dBm__

T A

Cent g
[#Res BW 300 kHz #VBW 1 MHz
Occupled Bandwldth Total Power 25.1 dBm
26.760 MHz
Transmit Freq Error -521,58 kHz OBW Power 99,00 %
x dB Bandwidth 28,11 MHz x dB -26,00 dB

™
Gk Radie Sud: Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Ref Offset 23.1 d
Ref 30,00 dBm___

Center Freq
3884890000 GHI'

ot i v Agaiel gma

TR
e O RN

Cen X iz Spi
iRes BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwldth Total Power 18.2 dBm
26.741 MHz

Transmit Freq Error -504.27 kHz OBW Power 99,00 %
x dB Bandwidth 28,57 MHz x dB -26,00 dB
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OCC_5G_n48_30KHz_16QAM_40M CH641666

At Spestriem Arialy/er Occugsie] FW

GHz
AvgHold: 1001100
Radie Davice: 8TS

ety g b

{
T Al

Center 3.57 GHz
[#Res BW 430 kHz
Occupled Bandwlidth
35.766 MHz
-1,0858 MHz
37.56 MHz

Transmit Freq Error
x dB Bandwidth

bttt oyt

#VBW 1.3 MHz

Total Power 18.2 dBm

OBW Power 89,00 %
x dB =26,00 dB

Agihern Spetrien Analyzer Urzugen BW
Canter Froy: 3 624550000 O
WEGatow AW

Ref Offset 23.1 88
Ref 30.00 dBm___

oy

Center 3.625 GHz
[#Res BW 430 kHz EVBW 1.3 MHz

Occupied Bandwldih Total Power

35.732 MHz
41024 MMz OBW Power
3765MHz  xdB

Transmit Freq Error
x dB Bandwidth

Hr
AvglHold: 10ar1e0

Radie Da:

CenterFreqg
3524990000 GHz

Span 80 MHz
Sweep 1ms

24.6 dBm

98,00 %
-26,00 dB

At Spettien Analy/er Ocougsie] FW
¥

Center Freq 3.679980000 GHz

Ref Offset 23.1 ¢
Ref 30,00 dBm_

Cantat Fro: 3.678050000 O
o Trig: Frew Aun
AFGainiLow SAcan. 20 4B

He Radio Std: Hone
AvgHold: 1001100
Radie Davice: 8TS

N AT T PETCPRE ST

Center 3.68 GHz
[#Res BW 430 kHz
Occupled Bandwldth
35.657 MHz
-1.0526 MHz
37.29 MHz

Transmit Freq Error
x dB Bandwidth

1 i
| "‘-1.q‘u,.-.a..g.w.,-.-‘--.u—‘u'

#VBW 1.3 MHz

Total Power 18.1 dBm

OBW Power 99,00 %
x dB -26,00 dB

Cantat Froq: 1555000090
o Trig: Frew Aun
HFGalnL o SAcan. 20 4B

Ref Offset 23.1 d3
Ref 30,00 dBm

e,

Center 3.555 GHz

[#Res BW 100 kHz #VBW 330 kHz

Occupied Bandwldth Total Power
8.5689 MHz

-10.751 kHz OBW Power
9,673 MHz x dB

Transmit Freq Error
x dB Bandwidth

aHs
AvglHold: 10ar1s0

il
Radie Sed: Hone

Radie Davice: BTS

Center Freq
I SEE000000 GHI'

Sweep 2467 nv

27.8 dBm

99,00 %
-26,00 dB

Ref Offset 23.1 dB
Ref 30,00 dBm

Cent g
[#Res BW 100 kHz
Occupled Bandwldth
8.6012 MHz
-16.356 kHz
9,505 MHz

Transmit Freq Error
x dB Bandwidth

GHz Radis Std: Hone
Avg|Hold: 1001100
Radis Davi

#VBW 330 kHz

Total Power 26.3 dBm

OBW Power 99,00 %
x dB -26,00 dB

Ref Offset 23.1 d
Ref 30,00 dBm___

e X 1z
[#Res BW 100 kHz #VBW 330 kHz

Occupied Bandwldth Total Power
8.5729 MHz

-5.462 kHz OBW Power
9,512 MHz x dB

Transmit Freq Error
x dB Bandwidth

TP
Radie Std: None

Radis Device: 8BTS

Center Freq
3 834880000 GHI'

[
e,

Spi
Sweep 2467 nv

25.9 dBm

99,00 %
-26,00 dB
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At Spestrim Arialy/er Oecugsie] FW

[#Res BW 150 kHz

Occupled Bandwlidth

. 3557620000 Gz
Aun AvgHold: 1001100
4B

EVBW 470 kHz

Total Power

12.868 MHz

Transmit Freq Error
x dB Bandwidth

-381,46 kHz
14,00 MHz

OBW Power
x dB

A T ——

256 dBm

99,00 %

=26,00 dB

At Spectin Atalyrer  Drcupie] TW

#IF Gl ww

Ref Offset 23.1 88
Ref 30.00 dBm___

[#Res BW 150 kHz

Occupied Bandwldih

Canter Freq. 3 824650000 O

A

#VBW 470 kHz

Total Power

12.867 MHz

Transmit Freq Error
x dB Bandwidth

~377.49 kHz
14,00 MHz

OBW Power
x dB

Hr
AvglHold: 10ar1s0

Radie Da:

26.5 dBm

98,00 %
-26,00 dB

CenterFreqg
3524990000 GHz

SHEGainiov

Ref Offset 23.1 ¢
Ref 30,00 dBm

Center 3.692 GHz
[#Res BW 150 kHz

Occupled Bandwldth

® Trig: Froe Aun

Cantat Frod: 3692460000 GHz
AvgHold: 1001100
SAcan. 20 4B

#VBW 470 kHz

Total Power 24

12.854 MHz

Transmit Freq Error
x dB Bandwidth

-343.09 kHz
13,99 MHz

OBW Power
x dB

Radie Std: Hone

Radio Davice: 5TS

Center Freq
3852490000 GH2

Sweep 1.667 nv

4.4 dBm

99,00 %

-26,00 dB

#IF Gl ww

Ref Offset 23.1 d3
Ref 30.00 dBm__

Center 3.56 GH2
Res BW 200 kHz

Occupied Bandwldth

® Trig: Froe Aun

Canter Freq. 3 580010000 O

MAcan: 20 4B

#VBW 620 kHz

Total Power

17.855 MHz

Transmit Freq Error
x dB Bandwidth

-182.97 kHz
19.20 MHz

OBW Power
x dB

Hr
AvglHold: 10ar1s0

™
Radie Sed: Hone

Radie Davice: BTS

Sweep 1.267 mv

26.1 dBm

99,00 %
-26,00 dB

Center Freq
3580010000 GHr'

Ref Offset 23.1 dB
Ref 30,00 dBm___

Cents £
[#Res BW 200 kHz

Occupled Bandwldth

#VBW 620 kHz

Total Power

17.888 MHz

Transmit Freq Error
x dB Bandwidth

-186.12 kHz
19.23 MHz

OBW Power
x dB

26.8 dBm

99,00 %

-26,00 dB

Ref Offset 23.1 d
Ref 30,00 dBm___

Cen X
iRes BW 200 kHz

Occupied Bandwldth

#VBW 620 kHz

Total Power

17.857 MHz

Transmit Freq Error
x dB Bandwidth

-184.67 kHz
19.21 MHz

OBW Power
x dB

A==
Radie Std: None

Radis Device: 8BTS

Spi
Sweep 1.267 mv

24.7 dBm

99,00 %
-26,00 dB

Center Freq
3 830000000 GH1'
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OCC_5G_n48_30KHz_64QAM_30M CH641666

Ao Spestrim Analyses Orcsint Tw
. 3.568020090 GHz Radie

Aun AvgHold: 1001100

4B Radie Davice: 8TS

e I AL et A

[#Res BW 300 kHz #VBW 1 MHz

Total Power 19.6 dBm

Occupled Bandwlidth
26.769 MHz
-521,97 kHz OBW Power
28.45 MHz x dB

99,00 %
=26,00 dB

Transmit Freq Error
x dB Bandwidth

At Spectin Atalyrer  Drcupie TW

Cantat Fro: 3824050000 OHz
AvglHold: 10ar1s0

A1F-DiliiLowe o

Ref Offset 23.1 88
Ref 3000 dBm___

|

[#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwldih Total Power
26.818 MHz
-508,25 kHz OBW Power
28.24 MHz x dB

Transmit Freq Error
x dB Bandwidth

Sweep 1ms

25.3 dBm

98,00 %
-26,00 dB

CenterFreqg
3524990000 GHz

At Spestrim Arialy/er Oecugsie] FW

Canter Freq 3.684000000 GHz Cantat Frod: 3 654050000 GHz Radio Std: Hone
Trig: Frow Aun AvgHold: 1001100

Gainiow  BAGaN:20 4B Radio Davice: 5TS

Ref Offset 23.1 ¢
Ref 30,00 dBi

L atomaapngmat el

Center 3.685 GHz

[#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwldth Total Power 18.4 dBm
26.729 MHz
-527.74 kHz OBW Power

28.41 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

Ao Spesctt on Analyser Orzssple T
Center Freq 3.570000000 GHz Gantat Freg: 3570000000
Trig: Frow Aun

#IF Gl ww WAcan: 20 4B

Ref Offset 23.1 d3
Ref 30,00 dBm

[#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwldth Total Power
35.764 MHz
=1.0863 MHz OBW Power
37.93 MHz x dB

Transmit Freq Error
x dB Bandwidth

aHs
AvglHold: 10ar1s0

Radie Sed: Hone

Radie Davice: BTS

18.4 dBm

99,00 %
-26,00 dB

Center Freq
3570000000 GHr'

GHz Radie Std: Hone
Avg|Hold: 1001100
Radie Davice: 8TS

Ref Offset 23.1 dB
Ref 30,00 dBm___

ey Al

cents

[#Res BW 430 kHz #VBW 1.3 MHz

Occupled Bandwldth Total Power 24.4 dBm

35.683 MHz
10442 MHz  OBW Power
760 MHz  xdB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

iec Epaman

Ref Offset 23.1 d
Ref 30,00 dBm___

L
| PR

Cen
#VBW 1.3 MHz

[#Res BW 430 kHz

Occupied Bandwldth Total Power
35.717 MHz
-1,0498 MHz OBW Power

37.27 MHz x dB

Transmit Freq Error
x dB Bandwidth

.

= i
Radie Std: None

Avg|Hale: 1007100

Radis Davice: TS

18.1 dBm

99,00 %
-26,00 dB

Center Freq
3478980000 GHr
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OCC_5G_n48_30KHz_256QAM_10M CH637000

OCC_5G_n48_30KHz_256QAM_10M CH641666

At Spestriem Arialy/er Occugsie] FW

5000090 GHz
AvgHold: 1001100
Radie Davice: 8TS

[#Res BW 100 kHz #VBW 330 kHz

Occupled Bandwlidth Total Power 26.0 dBm
8.5744 MHz

-18.563 kHz OBW Power
9,574 MHz x dB

99,00 %
=26,00 dB

Transmit Freq Error
x dB Bandwidth

At Spectin Atalyrer  Drcupie] TW

Ref Offset 23.1 88
Ref 30.00 dBm___

[#Res BW 100 kHz

Occupied Bandwldih

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

50000 Gz
AvglHold: 10ar1s0
Radise Da

CenterFreqg
3524990000 GHz

#VBW 330 kHz

Total Power 25.1 dBm

8.5984 MHz

-2.731 kHz
9,872 MHz x dB

OBW Power 88,00 %

-26,00 dB

5 =

Canter Fros: 3 £54050000 GHz Radis Std: Hone
e Trig Fres Aun AsjilHold: 1001100

SFGainiow  WAtan20 4B Radlo Davice: TS

Ref Offset 23.1 ¢

Ref 30,00 dBm

Center 3.605 GHz

[#Res BW 100 kHz #VBW 330 kHz Sweep 2467 nv

Occupled Bandwldth Total Power 24.3 dBm
8.5796 MHz
-25.345 kHz OBW Power

9,673 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

#IF Gl ww

Ref Offset 23.1 d3
Ref 30,00 dBm

Center 3.558 GHz
[#Res BW 150 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

® Trig: Froe Aun

Cantat Froq: 3.557620000 GHz Radle Std: Hone
AvglHold: 10ar1s0

MAcan: 20 4B Radie Davice: BTS

Center Freq
I S5TS20000 GHr

#VBW 470 kHz Sweep 1.667 nv

Total Power 26.2 dBm

12.867 MHz
-358.12 kHz
1428 MHz  xdB

OBW Power 99,00 %

-26,00 dB

GHz Radis Std: Hone
Avg|Hold: 1001100
Radis Davi

Ref Offset 23.1 dB
Ref 30,00 dBm___

Cents

[#Res BW 150 kHz #VBW 470 kHz

Occupled Bandwldth Total Power 25.0 dBm

12.880 MHz
-371.80 kHz OBW Power
13,83 MHz x dB

99,00 %
-26,00 dB

Transmit Freq Error
x dB Bandwidth

Ref Offset 23.1 d
Ref 30,00 dBm___

2 . iz
[#Res BW 150 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

M
Radie St Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Center Freq
3852490000 GHz'

#VBW 470 kHz

Spi
Sweep 1.667 nv

Total Power 25.5 dBm

12.879 MHz
-380.31 kHz
14,08 MHz x dB

OBW Power 99,00 %

-26,00 dB
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OCC_5G_n48_30KHz_256QAM_20M CH637334

OCC_5G_n48_30KHz_256QAM_20M CH641666

At Spestiem Analy/er Ocougsiel FW

0090 Gz
AvgHold: 1001100

[#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwlidth Total Power
17.838 MHz
-177.92 kHz
19,06 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Davice: 5TS

26.4 dBm

99,00 %
=26,00 dB

At Spetin Analyrer Drcupie TW

Ref Offset 23.1 88
Ref 30.00 dBm

[#Res BW 200 kHz

Occupied Bandwldih

Transmit Freq Error
x dB Bandwidth

Cantat Fro: 3824050000 OHz
AvglHold: 10ar1s0

CenterFreqg
3524990000 GHz

#VBW 620 kHz

Total Power 25.2 dBm

17.868 MHz
154,75 kHz
18,86 MHz

OBW Power
x dB

98,00 %
-26,00 dB

Cantat Frod: 3.630000000 GHz
® Trig: Froe Aun AvgHold: 1001100

HHEGainiov MAcan: 20 4B

Ref Offset 23.1 ¢
Ref 30,00 dBm

[#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwldth Total Power

17.886 MHz
-213.82 kHz
19.21 MHz

OBW Power
x dB -2

Transmit Freq Error
x dB Bandwidth

;
Radie Std: Hone

Radio Davice: 5TS

Sweep 1.267 nv

25.2 dBm

99,00 %

6,00 dB

At Spectin Atalyrer  Drcupie TW
Center Freq 3.565020000 GHz
HIFGainikuw

Ref Offset 23.1 d3
Ref 30,00 dBm

Center 3.565 GHz
[#Res BW 300 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

® Trig: Froe Aun

Cantat Frod: 3.555020090 GHz Radle Std: Hone
AvglHold: 10ar1s0

MAcan: 20 4B Radie Davice: BTS

Center Freq
3 55020000 GHE'

Wl ieanrinnd

#VBW 1 MHz

Total Power 19.5 dBm

26.856 MHz
-517.57 kHz
28.34 MHz

OBW Power
x dB

99,00 %
-26,00 dB

GHz
Avg|Hold: 1001100

Ref Offset 23.1 dB
Ref 3000 dBm___

Cents

[#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwldth Total Power

26.793 MHz
504,51 kHz
28.54 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Std: Hone

Radis Davi

25.6 dBm

99,00 %

-26,00 dB

Ref Offset 23.1 d
Ref 30,00 dBm___

s

2 . iz
[#Res BW 300 kHz

Occupied Bandwldth

Transmit Freq Error
x dB Bandwidth

™
Gk Radie St Hone
Avg|Hale: 1007100
Fadis Davicw: STS

Center Freq
3884890000 GHI'

ity gt gas .

#VBW 1 MHz

spi
Sweep 1ms

Total Power 18.2 dBm

26.769 MHz
-470.79 kHz
28.13 MHz

OBW Power
x dB

99,00 %
-26,00 dB
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OCC_5G_n48_30KHz_256QAM_40M CH638000

OCC_5G_n48_30KHz_256QAM_40M CH641666

[T e R ——
Center Freg 3570000000 GHz Gantat Frey: 3570000000
® Trig Fres Aun

SHEGainiov MAcan: 20 4B

Ref Offset 23.1 ¢
00 dB|

0

|itarpma e iy

Center .57 GHz
[#Res BW 430 kHz #VBW 1.3 MHz

Occupled Bandwlidth Total Power

35.700 MHz
-1.0088 MHz OBW Power
37.10 MHz x dB

Transmit Freq Error
x dB Bandwidth

GHz
AvgHold: 1001100

Radio Davice: TS

18.1 dBm

99,00 %
=26,00 dB

CenterFreq|
3570000000 GHz

Aot Spestten Asaly 91 Drsasiferl TW
Center Freq 3.624990000 G
HIFGainikuw

Ref Offset 23.1 d8
Ref 30.00 dBm___

Center 3.625 GHz
[#Res BW 430 kHz
Occupied Bandwldih
35.697 MHz
-1.0607 MHz
37.49 MHz

Transmit Freq Error
x dB Bandwidth

Cantat Fro: 3.624550090 O
® Trig: Fres Aun
BAtzan: 20 4B

#VBW 1.3 MHz

Total Power

OBW Power
x dB

Hr
AvglHold: 10ar1s0
Radis Device: BTS

24.7 dBm

98,00 %
-26,00 dB

CenterFreqg
3824990000 GHz}

OCC_5G_n48_30KHz_256QAM_40M CH645332

Al Spestiim Araly/er Decugied W

Center Freq 3.679980000 GHz

HHEGainiov

Cantat Fro: 3.678050000 O
® Trig: Free Aun
BAtzan: 20 4B

Ref Offset 23, gl
Ref 30,00 dBm_

e

iCenter 3.68 GHz
[#Res BW 430 kHz

#VBW 1.3 MHz

Occupled Bandwldth Total Power

35.821 MHz
-1,0576 MHz OBW Power
37.51 MHz x dB

Transmit Freq Error
x dB Bandwidth

He
AvgHold: 1001100

AL b e L, -.-‘-'.h"\pwu)ﬁ

Radie Std: Hone

Radio Davica: 5TS

I ATHABO000 GH

18.3 dBm

99,00 %
-26,00 dB

Center Freq
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Al1.3 LTE 2UL 48C

LTE 2UL_CA_48C

BW

Frequency
(MHz)

Channel

99% Occupied Bandwidth
(MHz)

26 dB bandwidth (MHz)

PCC

SCC

PCC

SCC

QPSK

16QA
M

64QA
M

256QA
M

QPS
K

16QA
M

64QA
M

256QA
M

25MHz
(5+20)

3553.

3

3565

5527

5539

22.73
3

22.700

22.829

22.796

23.54

23.50

23.59

23.50

3615.

8

3627.

5

5589

5601

22.82
1

22.896

22.595

22.723

23.52

23.51

23.48

23.58

3678.

3

3690

5652

5664

22.77
4

22.703

22.775

22.736

23.55

23.50

23.53

23.61

25MHz
(20+5)

3560

3571.

5534

5545

22.81
7

22.794

22.817

22.820

23.58

23.68

23.56

23.64

3622.

3634.

5596

5608

22.79
2

22.944

22.826

22.835

23.73

23.59

23.65

23.83

3685

3696.

5659

5670

22.80
0

22.840

22.870

22.781

24.03

23.69

23.82

23.71

30MHz
(10+20
)

3555.

3569.

5529

5543

27.66
5

27.598

27.612

27.697

28.94

28.75

28.71

28.78

3615.

3630

5589

5604

27.69
6

27.658

27.772

27.659

28.65

28.98

28.63

28.57

3675.

3690

5649

5664

27.63
1

27.673

27.590

27.591

28.68

28.80

29.47

28.64

30MHz
(20+10
)

3560

3574.

5534

5548

27.74
2

27.754

27.727

27.720

29.10

29.23

28.90

28.87

3620.

3634.

5594

5608

27.70
0

27.652

27.665

27.678

28.97

28.73

28.74

28.67

3680.

3694.

5654

5668

27.78
1

27.700

27.694

27.721

29.03

29.14

29.01

28.71

35MHz
(15+20
)

3557.

3574.

5531

5548

32.66
0

32.658

32.523

32.490

34.05

33.94

33.90

34.54

3615.

3632.

5589

5606

32.53
5

32.527

32.716

32.427

34.07

33.80

33.66

33.62

3672.

3690

5646

5664

32.59
6

32.532

32.494

32.576

34.01

33.91

33.93

33.73
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3577. 5534 | 5551 |32.56
3560 32.574(32.511| 32.550 (33.79| 33.89 | 34.06 | 34.17

35MHz
3617.|3634. | 5591 | 5608 | 32.68
(20+15 32.569|32.563| 32.373 (34.02| 34.05 | 33.94 | 33.43

) 3675. | 3692. | 5649 | 5666 | 32.66
32.578|32.660| 32.571 (33.92| 34.04 | 34.17 | 33.88

3579. | 5534 | 5553 |37.50
3560 37.419|37.652| 37.483 |39.04| 38.66 | 39.24 | 38.89

40MHz
3615. | 3634. | 5589 | 5608 | 37.46
(20+20 37.549(37.550| 37.429 (38.91| 38.88 | 39.02 | 38.76

: 3670. 5644 | 5664 | 37.51
3690 37.386(37.501| 37.456 (38.98| 38.87 | 39.18 | 38.76
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OCC_4G_2ULCA_48C_25M(5M+20M)_.QPSK_CH55273+55390

Ao Specrin Aalyres Dutisden IW

Canter Freq 1552600000 GHz Radle Sts: Hone
e Trig:Free Run Augltfold: 100/100
#hczen: 20 68

Center Freg 3.562500000 GHz
Radie Devisw TS

Rt Offast 23.1 dB
dB

| PR N

Center 1.563 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power

22.733 MHz
-131.39 kHz OBW Power
23.54 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_25M(5M+20M)_.QPSK_CH55898+56015

Ao Spoctrien Analyrer Urzgen UW

Canter Freq 3 S25000000 Gz Radile St Hone

e Trig:Free Run AvglHald: 100/100
#hczen: 20 68

Center Freg 3.625000000 GHz
Radie Davizs §T5

Center Freq,
I S25000000 Gz

Center 3.625 GRz

#Res BW 270 kHz #VBW 820 kHz

Occupied Bandwidth Total Power
22.821 MHz
<51.510 kHz OBW Power 99.00 %

23.52 MHz x d8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o ["CO

OCC_4G_2ULCA_48C_25M(5M+20M)_.QPSK_CH56523+56640

==
o St

Aug[Hold: 1007100
Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

L TR R

Center .68 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power
22.774 MHz
-B7.643 KHz OBW Power 99.00 %

23.55 MHz x d8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_25M(5M+20M)_16QAM_CH55273+55390

Aaibere Spectrien Analyrer  Ocelen IW
Center Freg 3.562500000 GHz Cemar Freq: 1552600000 GHz
Trig Fres Aun AvglHeld: 1007100

WGl BAEN:20 Radie Deviaw 675

Ref Offs 31d8
Ref 30,00 dBm___

Center Freq,
I 5EIS00000 GHz

At

Center 3.563 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupied Bandwidth Total Power

22.700 MHz
-104.70 kHz OBW Power
23.50 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA 48C_25M(5M+20M)_16QAM_CH55898+56015

T3 I3 ALTMIG
Radie St Hone
Aug[Hold: 1007100
Radie Deviaw TS

Ref Offys
Ref 30,

bt lgad

#Res BW 270 ki #VBW 820 kHz

Occupied Bandwlidth Total Power 26.3 dBm

22.896 MHz
19414 kHz  OBW Power 98.00 %
2351 MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o s

OCC_4G_2ULCA_48C_25M(5M+20M)_16QAM_CH56523+56640

D
Cuntar Freq: 1557500000 GHz Radle Stk Hone
Trig Free AvglHald: 100/100

WGl BAEN:20 Radie Deviaw 675

Center Freq,
I HETE00000 GHz

Center 3.688 GHz
WRes BW 270 kHz

#VBW 820 kHz

Occupied Bandwidth Total Power 18.3 dBm
22.703 MHz

-80.992 kHz OBW Power 89,00 %
23.50 MHz x dB8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e
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OCC_4G_2ULCA_48C_25M(5M+20M)_64QAM_CH55273+55390

Ao Specrin Aalyres Dutisden IW

Canter Freq 1552600000 GHz Radle Sts: Hone

e Trig:Free Run Augltfold: 100/100
#hczen: 20 68

Center Freg 3.562500000 GHz
Radie Devisw TS

Center 1.563 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power

22.829 MHz
~47.433 kHz OBW Power
23.59 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_25M(5M+20M)_64QAM_CH55898+56015

Agiviet Spectiuan Aiialyrer  Dxcupaie W

Center Freg 3.625000000 GHz Tom

Canter Freq 3 S25000000 GHz
AvglHald: 100/100

Fres Run

#Acten: 20 4B

Center 3.625 GRz
Res BW 270 kHz
Occupled Bandwldth
22.595 MHz
-148.13 KHz
23.48 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 820 kHz

Total Power

OBW Power
x dB

Radle Stst: Hone

Radie Davizs §T5

Center Freq,
I S25000000 Gz

b
.

Mol

90.00 %
-26.00 dB

["CO

OCC_4G_2ULCA_48C_25M(5M+20M)_64QAM_CH56523+56640

Adgirst Spestviem Arialycer Oveugaiey W

Cantar Freq: 1657500000 GHz
 Trig Fres Run Aug[Hold: 100100
o GaltLowe__ BATtan: 20 4B

Canter Freg 3687500000 GHz
Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

Center .68 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power

22.775 MHz
-50.483 kHz OBW Power
23.53 MHz x dB

90.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

o s

OCC_4G_2ULCA_48C_25M(5M+20M)_256QAM_CH55273+55390

Aginst Spectasen Analyrer Oresped W
Center Freg 3.562500000 GHz

Ref Offs 31d8
Ref 30,00 dBm___

Il-.-‘n y

by s,

Center 3.563 GHz
Res BW 270 kHz
Occupled Bandwldth
22.796 MHz
-104.41 kHz
23.50 MHz

Transmit Freq Error
x dB Bandwidth

Centar Freq: 1562500000 GHz
e TrigiFres Run
A GilstLawe AT 20

#VBW 820 kHz

Total Power

OBW Power
x dB

AvglHald: 100/100

Radie Devise §TS

Center Freq,
I 5EIS00000 GHz

Span 50 MHz
Sweep 1ms

90.00 %
-26.00 dB

Ty

OCC_4G_2ULCA_48C_25M(5M+20M)_256QAM_CH55898+56015

T S ITHIG
Radie St Hone
Aug[Hold: 1007100
Radie Deviaw TS

#Res BW 270 ki #VBW 820 kHz

Occupled Bandwlidth Total Power 25.4 dBm

22.723 MHz
-110,02 kHz OBW Power
23.58 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 3%
-26.00 dB

o e

OCC_4G_2ULCA_48C_25M(5M+20M)_256QAM_CH56523+56640

Centar Freq: 1557500000 GHz
— TrigFree
A GilstLawe AT 20

Center 3.688 GHz
WRes BW 270 kHz

Occupled Bandwlidth
22.736 MHz
-89.332 kHz
23.61 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 820 kHz

Total Power

OBW Power
x dB

Radie Stk Hone

AvglHald: 100/100

Radie Devise §TS

Center Freq,
I HETE00000 GHz

Ay,

18.7 dBm

99.00 %
-26.00 dB

Ty
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OCC_4G_2ULCA_48C_25M(20M+5M)_.QPSK_CH55340+55457

Ao Specrien Aalyres Dutisden IW
Canter Freq 1552600000 GHz Radle Sts: Hone

e Trig:Free Run Augltfold: 100/100

#hczen: 20 68

Center Freg 3.562500000 GHz
Radie Devisw TS

Center 1.563 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power
22.817 MHz
70.500 kHz

23.58 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

90.00 %
-26.00 dB

o e

At Spectiuan Asialyrer  Dxcupaie W

Center Freg 3.625000000 GHz

e Trig:Free Run
#hczen: 20 68

it
f 1

Center 3.625 GRz

#Res BW 270 kHz #VBW 820 kHz

Occupied Bandwlidth

22.792 MHz
24,860 kHz
23.73 MHz

Transmit Freq Error

x dB Bandwidth x dB

OCC_4G_2ULCA_48C_25M(20M+5M)_.QPSK_CH55965+56082

Canter Freq 3 S25000000 Gz
AvglHald: 100/100

Total Power

OBW Power

Radle Stst: Hone

Radie Davizs §T5

Center Freq,
I S25000000 Gz

90.00 %
-26.00 dB

["CO

OCC_4G_2ULCA_48C_25M(20M+5M)_.QPSK_CH56590+56707

T
le Seet:
AuglHola: 1001100
Radie Deviaw TS
Ref Offest 23.1 dB
Ref 30.00 dBm___

b Y

Center .68 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power
22.800 MHz
27.934 kHz

24.03 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power

x d8 -26.00 dB

o e

Aginst Spectasen Analyrer Oresped W

Center Freg 3.562500000 GHz
= TrigiFres Run

A8 ikt AActen: 20

Ref Offs 31d8
Ref 30,00 dBm__

Center 3.563 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupied Bandwlidth

22.794 MHz
110.70 kHz
23.68 MHz

Transmit Freq Error

x dB Bandwidth x dB

OCC_4G_2ULCA_48C_25M(20M+5M)_16QAM_CH55340+55457

Cuntar Freq: 1552500000 GHz
AvglHald: 100/100

Total Power

OBW Power

dle et Mo

Radie Devise §TS

Center Freq,
I 5EIS00000 GHz

Span 50 MHz
Sweep 1ms

-26.00 dB

Ty

OCC_4G_2ULCA_48C_25M(20M+5M)_16QAM_CH55965+56082

i M
Radie St Hone
Aug[Hold: 1007100
Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 4B

#Res BW 270 ki #VBW 820 kHz

Occupied Bandwlidth Total Power 26.0 dBm

22.944 MHz
37.172 kHz
23.50 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 3%
-26.00 dB

o e

At Spectasen Analyrer Ovesped W

Center Freg 3687500000 GHz
= TrigFree

A8 ikt AActen: 20

Ref Offs 31d8
Ref 30,00 dBm___

| SR

Center 3.688 GHz
WRes BW 270 kHz

#VBW 820 kHz

Occupled Bandwlidth Total Power
22.840 MHz

47.522 kHz
23.68 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

OCC_4G_2ULCA 48C_25M(20M+5M) 16QAM_CH56590+56707

Cuntar Freq: 1557500000 GHz
AvglHald: 100/100

I
Radle Stk Hone

Radie Devise §TS

Center Freq,
I HETE00000 GHz

|

[ U AT

18.5 dBm

99.00 %
-26.00 dB

Ty
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OCC_4G_2ULCA_48C_25M(20M+5M)_64QAM_CH55340+55457

L e

Canter Freq 1552600000 GHz
e Trig:Free Run Augltfold: 100/100
#hczen: 20 68

Radle St Hone

Center Frag 3.5625!

00000 GHz
Radie Devisw TS

| M Spa— oA

Center 1.563 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power

22.817 MHz
44,341 kHz
23.56 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power

x d8 -26.00 dB

e

OCC_4G_2ULCA_48C_25M

At Spectiuan Asialyrer  Dxcupaie W

Center Freg 3.625000000 GHz
o Trig:Free
#hczen: 20

LT NE S

Center 3.625 GRz
Res BW 270 kHz
Occupled Bandwldth
22.826 MHz
36.047 kHz
23.65 MHz

Transmit Freq Error
x dB Bandwidth

Cantar Freq: 3528000000 GHz

(20M+5M)_64QAM_CH55965+56082

Radle Stst: Hone
Run
B

AvglHald: 100/100

Radie Davizs §T5

Center Freq,

— 3625000000 GHz

#VBW 820 kHz

Total Power

OBW Power
x dB

90.00 %
-26.00 dB

["CO

OCC_4G_2ULCA_48C_25M(20M+5M)_64QAM_CH56590+56707

Adgirst Spestviem Arialycer Oveugaiey W

Cuntar Freq: 1557500000 GH:
® Trig Fres Aun Aug[Hold: 1007100
#Acen; 20 48

Conter Freg 3687500000 GHz
WGt Radie Deviaw §TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

i

Lttt

Center .68 GHz

#Res BW 270 kHz #VBW 820 kHz

Occupled Bandwlidth Total Power

22.870 MHz
24,913 kHz
23.82 MHz

OBW Power
x dB

90.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Tt

At Spectasen Analyrer Oresped W

Center Freg 3.562500000 GHz

= TrigFree

A8 ikt AActen: 20

Rt O

l 3.1 ¢
Ref 30,00 dBm___

iCenter 3.563 GHz
#Res BW 270 kHz
Occupied Bandwidth
22.
Transmit Freq Error
x dB Bandwidth

MHz

60.101 kHz
23.64 MHz

Cuntar Freq: 1552500000 GHz

#VBW 820 kHz

OCC_4G_2ULCA_48C_25M(20M+5M)_256QAM_CH55340+55457

=
Radie Sesk: Mo
Aun AvglHald: 100/100

Radie Devise §TS

Center Freq,
I 5EIS00000 GHz

Sweep 1ms

Total Power

OBW Power
x dB

90.00 %
-26.00 dB

Ty

OCC_4G_2ULCA_48C_25M(20M+5M)_256QAM_CH55965+56082

T
Radie St Hone
Aug[Hold: 1007100
Radie Deviaw TS

Ref Offast 23.1 dB
dB

#Res BW 270 ki #VBW 820 kHz

Occupied Bandwlidth Total Power 25.2 dBm

22.835 MHz
52.020 kHz
23.83 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 3%
-26.00 dB

Tt

= TrigFree

A8 ikt AActen: 20

Center 3.688 GHz
WRes BW 270 kHz

Occupied Bandwldth
22.7

Transmit Freq Error

x dB Bandwidth

MHz
47.383 kHz
23.71 MHz

Cuntar Freq: 1557500000 GHz

OCC_4G_2ULCA_48C_25M(20M+5M)_256QAM_CH56590+56707

7 45 M
Radle Stk Hone
AvglHald: 100/100

Radie Devise §TS

Center Freq,
I HETE00000 GHz

#VBW 820 kHz

Total Power 18.3 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Ty
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OCC_4G_2ULCA_48C_30M(10M+20M)_.QPSK_CH55295+55439

Agiaint Spestisan Arlyses  Ducugsed W

Center Freg 3.565000000 GHz Radle St Hune

GHz
Avgltfold: 1001100

Radie Devisw TS

Ref Offast 23.1 dB
dBm__

Center 1.565 GHz

#Res BW 300 kHx #VBW 1 MHz

Occupled Bandwldth Total Power
27.665 MHz
-106.66 KHz OBW Powor

28.94 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o [""CO

OCC_4G_2ULCA_48C_30M(10M+20M)_.QPSK_CH55896+56040

Ao Spectiien Analyber Dxcise W

T : 0713, FM1

Canter Freq 3 S25000000 GHz Radie Sts: Hone

™ Trig: Free Run AvglHald: 100100
#hczen: 20 48

Center Freg 3.625000000 GHz
Radie Davizs §TS

Center Freq,
I S25000000 Gz

Al etial vl 4.

Center 3.625 GHz

iRes BW 300 kHz #VBW 1 MHz

Occupied Bandwldth Total Power
27.696 MHz
31,248 kHz OBW Powaer 99.00 %

28.65 MHz x d8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o ["CO

OCC_4G_2ULCA_48C_30M(10M+20M)_.QPSK_CH56496+56640

Aibers Spectriem Aalyrer Ovsse IW
T M
Cotar Freg. 3 o St
Trig Free Aun

N Gl L AActen: 2

Center Freg 3685000000 GHz GHz
Aug[Hold: 1007100

Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

vty

Ty

Center 1.685 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwlidth Total Power
27.631 MHz
-38.699 KHz OBW Power

28.68 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_16QAM_CH55295+55439

Aaibere Spectrien Analyrer  Ocelen IW
Center Freg 3.565000000 GHz Camar Fraq: 1556000000 GHz Radle Stk Hone
Trig Fres Aun AvglHeld: 1007100

WGl BAEN:20 Radie Deviaw 675

Ref Offs 31d8
Ref 30,00 dBm___

Center Freq,
565000000 GHz

Center 3.565 GHz

#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power
27.598 MHz
-187.25 kHz OBW Power 99.00 %

28.75 MHz x d8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_16QAM_CH55896+56040

0 Mhe 15, 28
Radie St Hune
Aug[Hold: 1007100
Radie Deviaw TS

Center 3.625 GHz
HRes BW 300 K

EVBW 1 MHz

Occupied Bandwlidth Total Power 25.9 dBm

27.658 MHz
10.683 kHz
28.98 MHz x dB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_16QAM_CH56496+56640

Agienst Spectiien Analyrer  Dcupie W
Center Freg 3,685000000 GHz Cuntar Freq: 1536000000 GHz Radle Stk Hone
Trig Free AvglHald: 100/100

WGl BAEN:20 Radie Deviaw 675

Ref Offs 31d8
Ref 30,00 dBm___

Center Freq,
685000000 Gz

b sl g e
P

Center 3.685 GHz

#Res BW 300 kHz EVBW 1 MHz

Occupied Bandwidth Total Power 18.2 dBm

27.673 MHz
-8.685 KMz OBW Power 29.00 %
28.80 MHz x dB8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e
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OCC_4G_2ULCA_48C_30M(10M+20M)_64QAM_CH55295+55439

L e

GHz Radle Sts: Hone
Augltfold: 100/100
Radie Davizs! 5T

Rt Offast 23.1 dB
dB

Center 1.565 GHz

#Res BW 300 kHx #VBW 1 MHz

Occupled Bandwlidth Total Power

27.612 MHz
“144.84 KHz  OBW Power 99.00 %
2B71MHz  xd8 -26.00 4B

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_64QAM_CH55896+56040

Ao Spoctrien Analyrer Urzsen UW

T A DL

Canter Freq 3 S25000000 Gz Radle St Hone

e Trig:Free Run AvglHald: 100/100
#hczen: 20 68

Center Freg 3.625000000 GHz
Radie Davizs §T5

Center Freq,
I S25000000 Gz

Center 3.625 GRz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

27.777 MHz
9637 kHz  OBW Power 99.00 %
2863 MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o ["CO

OCC_4G_2ULCA_48C_30M(10M+20M)_64QAM_CH56496+56640

Adgierst Spestviem Arialycer Oveugaiey W

Cantar Fraq: 1655000000 GHz
 Trig Fres Run Aug[Hold: 100100
o Gl BATtan: 20 4B

Center Freg 3685000000 GHz
Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

Center 1.685 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwlidth Total Power

27.580 MHz
32087 kHz  OBW Power
2047 MHz  xdB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_256QAM_CH55295+55439

Aaibere Spectrien Analyrer  Ocelen IW
Center Freg 3.565000000 GHz Camar Fraq: 1556000000 GHz Radle St ne
Trig Fres Aun AvglHeld: 1007100

WGl BAEN:20 Radie Deviaw 675

el Offsnt 731 dB
Ref 30,00 dBm___
Center Freq,
565000000 GHz

Ryt Aorper bl A

Center 3.565 GHz
Res BW 300 kHz

Span 60 MHz

#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power

27.697 MHz
-10565kHz  OBW Power 29.00 %
2B7EMHz  xdB -26.00 4B

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_256QAM_CH55896+56040

0 M
Radie St Hone

Radie Deviaw TS

#Res BW 300 ki EVBW 1 MHz

Occupied Bandwlidth Total Power 25.5 dBm

27.659 MHz
~1.118 kHz OBW Power 99.00 %
28.57 MHz x dB8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(10M+20M)_256QAM_CH56496+56640

L0 S
Cuntar Freq: 1536000000 GHz Radle Stk Hone
Trig Free AvglHald: 100/100

WGl BAEN:20 Radie Deviaw 675

Center Freq,
685000000 Gz

el AL

Center 3.685 GHz
HRes BW 300 kHz

EVBW 1 MHz

Occupied Bandwidth Total Power 19.7 dBm

27.591 MHz
-52.020 kHz OBW Power 29.00 %
28.64 MHz x dB8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e
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OCC_4G_2ULCA_48C_30M(20M+10M)_.QPSK_CH55340+55484

Agiaint Spestisan Arlyses  Ducugsed W

Radle St Hune

GHz
Avgltfold: 1001100

Radie Devisw TS

Ref Offast 23.1 dB
dBm__

L A

Center 1.565 GHz

#Res BW 300 kHx #VBW 1 MHz

Occupled Bandwldth Total Power

27.742 MHz
-11.051 kHz OBW Power
20.10 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o [""CO

OCC_4G_2ULCA_48C_30M(20M+10M)_.QPSK_CH55941+56085

Ao Spoctrien Analyrer Urzgen UW

T A i

Canter Freq 3 S25000000 Gz Radle St Hone

e Trig:Free Run AvglHald: 100/100
#hczen: 20 68

Center Freg 3.625000000 GHz
Radie Davizs §T5

Center Freq,
I S25000000 Gz

| v =2 R L

Center 3.625 GRz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

27.700 MHz
121.80 kHz
28.97 MHz

OBW Power 90.00 %
x d8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o ["CO

OCC_4G_2ULCA_48C_30M(20M+10M)_.QPSK_CH56541+56685

At Spe<trin Annlyres Oyeugsied UW
Center Freg 3685000000 GHz ComarFreq 1
= TrigiFres Run

GHz
— Aug[Hold: 1007100
N Gl L AActen: 2

Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

SIS

Center 1.685 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwlidth Total Power

27.781 MHz
89.218 kHz OBW Power 99.00 %
20.03 MHz x d8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(20M+10M)_16QAM_CH55340+55484

Adibern Spectren Analyrer  Orelen IW

z I

Centsr Freg 3,565000000 GHz Cantar Fraq: 1565000000 GHz Radle St Hone
Trig Fres Aun AvglHeld: 1007100

WGl BAEN:20 Radie Deviaw 675

Ref Offs 31d8
Ref 30,00 dBm___

Center Freq,
565000000 GHz

i
i sy,

Center 3.565 GHz
Res BW 300 kHz

Span 60 MHz

#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power

27.754 MHz
-32.387 kHz OBW Power
20.23 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA _48C_30M(20M+10M)_16QAM_CH55941+56085

i 5
Radie St Hon
Aug[Hold: 1007100

Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 4B

#Res BW 300 ki EVBW 1 MHz

Occupied Bandwlidth Total Power 25.7 dBm

27.852 MHz
84,640 kHz OBW Power 93.00 %
28.73IMHz  xdB +26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA _48C_30M(20M+10M)_16QAM_CH56541+56685

HE
Cuntar Freq: 1536000000 GHz Radle Stk Hone
Trig Free AvglHald: 100/100

WGl BAEN:20 Radie Deviaw 675

Center Freq,
685000000 Gz

Center 3.685 GHz
HRes BW 300 kHz

EVBW 1 MHz

Occupied Bandwidth Total Power 18.5 dBm
27.700 MHz
107.87 kHz OBW Power 88.00 %

20.14 MHz x dB8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e
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OCC_4G_2ULCA_48C_30M(20M+10M)_64QAM_CHb55340+55484

L e

GHz Radle Sts: Hone
Augltfold: 100/100
Radie Davizs! 5T

Rt Offast 23.1 dB
dB

i
ol g,

Center 1.565 GHz

#Res BW 300 kHx #VBW 1 MHz

Occupled Bandwlidth Total Power

27.727 MHz
33.651 kHz OBW Power
28.90 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_30M(20M+10M)_64QAM_CH55941+56085

[P —
Cantar Freq: 2820000000 GHz Radle Stk Hune
W Trig: Free Run AvglHeld: 1007100

#Atten: 20 48 Radie Deviza 5TS

Center Freg 3.625000000 GHz

Center Freq,
I S25000000 Gz

Center 3.625 GHz

iRes BW 300 kHz #VBW 1 MHz

Occupied Bandwldth Total Power

27.666 MHz
100.68 kHz OBW Power 29.00 %
2B74MHz  xdB -26.00 4B

Transmit Freq Error
x dB Bandwidth

o ["CO

OCC_4G_2ULCA_48C_30M(20M+10M)_64QAM_CH56541+56685

Adgierst Spestviem Arialycer Oveugaiey W

Cantar Fraq: 1655000000 GHz Radis
 Trig Fres Run Aug[Hold: 100100
o Gl BATtan: 20 4B

Center Freg 3685000000 GHz
Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

Jin s omm o o AR
f

Center 1.685 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwlidth Total Power

27.694 MHz
85.740 kHz OBW Power
20.01 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_30M(20M+10M)_256QAM_CH55340+55484

Aaibere Spectrien Analyrer  Ocelen IW
Center Freg 3.565000000 GHz Camar Fraq: 1556000000 GHz Radle ne
Trig Fres Aun AvglHeld: 1007100

WGl BAEN:20 Radie Deviaw 675

el Offsnt 731 dB
Ref 30,00 dBm___
Center Freq,
565000000 GHz

|

Nt s

Center 3.565 GHz
Res BW 300 kHz

Span 60 MHz

#VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power

27.720 MHz
31,805 kHz OBW Power
2887 MHz  xd8

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_30M(20M+10M)_256QAM_CH55941+56085

i 5
Cuntar Freq: 1528000000 GHz Radie St Hun
Aug[Hold: 1007100

Radie Deviaw TS

Center 3.625 GHz
HRes BW 300 K

EVBW 1 MHz

Occupied Bandwlidth Total Power 25.6 dBm

27.678 MHz
81,155 kHz OBW Power 99.00 %
2867 MHz  xdB +26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_30M(20M+10M)_256QAM_CH56541+56685

Aginst Spectasen Analyrer Oresped W

Center Freg 3,685000000 GHz Cuntar Freq: 1536000000 GHz Radle Stk Hone
Trig Free AvglHald: 100/100

WGl BAEN:20 Radie Deviaw 675

el Offsnt 731 dB
Ref 30,00 dBm___
Center Freq,

3485000000 GHz.
Al st bt b et e U

[
]

gl J
hpmermrinetpanlipestibne

Center 3.685 GHz

#Res BW 300 kHz EVBW 1 MHz

Occupied Bandwidth Total Power 19.6 dBm

27.721 MHz
102.48 kHz OBW Power 98.00 %
2B.71MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e
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OCC_4G_2ULCA_48C_35M(15M+20M)_.QPSK_CH55318+55489

At Spectrsen Arislyres  Dxcugsel W

Cattar Freq 3557600000 GHz
e Trigi Free Run Augltfold: 100/100
#Acton: 20 48

Center Freg 3.567500000 GHz Radle St Hone

Radie Devisw TS

NIV T

Center 1.368 GHz

#Res BW 360 kHx #VBW 1.1 MHz

Occupled Bandwlidth Total Power
32.660 MHz
-63.632 kHz OBW Power

34.05 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_35M(15M+20M)_.QPSK_CH55893+56064

[P —

Cantar Freq: 2820000000 GHz Radie St Hune

W Trig: Free Run AvglHeld: 1007100
#Atten: 20 48

Center Freg 3.625000000 GHz
Radie Davizs §TS

Center Freq,
I S25000000 Gz

PR TR Y T

I""""""‘*—“‘“‘*""umn- -

e
i

Center 3.625 GHz

iRes BW 360 kHz #VBW 1.1 MHz

Occupied Bandwldth Total Power

32.535 MHz
52660 KHz  OBW Power 99.00 %
34.07MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o ["CO

OCC_4G_2ULCA_48C_35M(15M+20M)_.QPSK_CH56469+56640

Aug[Hold: 1007100
Radie Deviaw TS

Ref Offest 23.1 dB
Ref 30.00 dBm___

M

|

!
Mol

i e

Center 1.683 GHz

#Res BW 360 kHx #VBW 1.1 MHz

Occupled Bandwlidth Total Power

32.596 MHz
47.625kHz  OBW Power 99.00 %
34.01MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_35M(15M+20M)_16QAM_CH55318+55489

Cuntar Freq: 1567

Gz
% Trigi Fres Aun AvglHeld: 1007100

Center Freq,
IBETEHO0000 G,

[

LI PAR

Center 3.568 GHz

Span 70 MHz
#Res BW 360 kHz

#VBW 1.1 MHz Sweep 1ms

Occupied Bandwldth Total Power
32.658 MHz
-24.795 KHz OBW Powaor

33.94 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_35M(15M+20M)_16QAM_CH55893+56064

i 5
Radie St Hon
Aug[Hold: 1007100

Radie Deviaw TS

Ref Offys
Ref 30,

| Sy

#Res BW 360 ki #VBW 1.1 MHz

Occupied Bandwlidth Total Power 25.8 dBm

32.527 MHz
14,237 KMz OBW Power 99.00 %
33.80 MHz x dB8 -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e

OCC_4G_2ULCA_48C_35M(15M+20M)_16QAM_CH56469+56640

Cuntar Freq: 1522600000 GHz Radle Stk Hone
Trig Free AvglHald: 100/100

WGl BAEN:20 Radie Deviaw 675

Center Freq,
I SEISO0000 Gz

L L ]
P A Al

Center 3.683 GHz
HRes BW 360 kHz

Span 70 MHz

#VBW 1.1 MHz Sweep 1ms

Occupied Bandwidth Total Power 19.6 dBm

32.532 MHz
35721kHz  OBW Power 98.00 %
3391MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o e
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OCC_4G_2ULCA_48C_35M(15M+20M)_64QAM_CH55318+55489

L e

Cattar Freq 3557600000 GHz
e Trigi Free Run Augltfold: 100/100
#Acton: 20 48

Center Freg 3.567500000 GHz Radle St Hone
Radie Devisw TS

Rt Offast 23.1 dB
dB

kb AT et

I
RTINS PPt

|
|
|
[
|
|
|
|
|
|

Center 1.368 GHz

#Res BW 360 kHx #VBW 1.1 MHz

Occupled Bandwlidth Total Power
32.523 MHz
78411 KHz OBW Power

33.90 MHz x dB

Transmit Freq Error

x dB Bandwidth -26.00 dB

o e

OCC_4G_2ULCA_48C_35M(15M+20M)_64QAM_CH55893+56064

[P —

Cantar Freq: 2820000000 GHz Radle Stk Hune

W Trig: Free Run AvglHeld: 1007100
#Atten: 20 48
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OCC_4G_2ULCA_48C_35M(20M+15M)_64QAM_CH55340+55511
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A2. Frequency Stability Test Result

A2.1 LTE Band 48 (Cover Band 43)

Test Site SR3 Test Engineer Wen Lee
Test Date 12/25/2024 Test Band Band 48 (3.55G~3.7G) 20M
Temperature vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency [
Frequency Frequency Tolerance
(%) | (VAC) (°C) (MH2) (Hz) (ppm) (ppm)
-30 3625 -1.91 -0.001 2.5
-20 3625 -1.35 0.000 2.5
-10 3625 -2.32 -0.001 2.5
0 3625 -1.30 0.000 2.5
100% | DC 3.6V 10 3625 -2.30 -0.001 2.5
+ 20 (Ref) 3625 -2.99 -0.001 2.5
30 3625 -3.30 -0.001 2.5
40 3625 -5.24 -0.001 2.5
50 3625 -3.82 -0.001 2.5
Voltage vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency i
Frequency Frequency Tolerance
(%) | (VAC) (°C) (MHz) (Hz) (ppm) (ppm)
100% | DC 3.6V 20 3625 -2.99 -0.001 2.5
115% |DC 4.14V 20 3625 -3.77 -0.001 2.5
97% |DC 3.49V 20 3625 -1.59 0.000 2.5
DC Current
DC Current (A) Link 0.36 A IDLE 0.14 A
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A2.2 NR n48
Test Site SR3 Test Engineer Wen Lee
Test Date 12/25/2024 Test Band NR n48 (3.55G~3.7G) 40M

Temperature vs. Frequency Stability

Voltage| Power Temp Declared Measured Frequency [
Frequency Frequency Tolerance
(%) | (VAC) (°C) (MH2) (Hz) (ppm) (ppm)
-30 3624.99 -2.98 -0.001 +2.5
-20 3624.99 -6.87 -0.002 2.5
-10 3624.99 -8.31 -0.002 2.5
0 3624.99 -8.12 -0.002 2.5
100% | DC 3.6V 10 3624.99 -5.96 -0.002 2.5
+ 20 (Ref) 3624.99 -7.11 -0.002 2.5
30 3624.99 -7.15 -0.002 2.5
40 3624.99 -5.72 -0.002 2.5
50 3624.99 -7.70 -0.002 2.5
Voltage vs. Frequency Stability
Voltage| Power Temp Declared Measured Frequency .
Frequency Frequency Tolerance
(%) | (VAC) (°C) (MHz) (Hz) (ppm) (ppm)
100% | DC 3.6V 20 3624.99 -7.11 -0.002 2.5
115% |DC 4.14V 20 3624.99 -5.36 -0.001 2.5
97% |DC 3.49V 20 3624.99 -7.22 -0.002 2.5
DC Current
DC Current (A) Link 0.39 A IDLE 0.13 A
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A3. Transmitter Output Power Test Result
A3.1 LTE Band 48 (Cover Band 43)

LTE Band48 Maximum Conducted Output Power (Channel / Frequency (MHz))
Bandwidth 5MHz 10MHz 15MHz 20MHz
Modulatio | RB | RB [55265 >999 56715 95299599 | 5669 55315 >999 56665 o934 5599 | 5664
0 0 0 0 0 0 0 0
) Offse | 3552. 3697. 3557. 3692.
No. , . 3625 . 3555 | 3625 | 3695 . 3625 c 3560 | 3625 | 3690
1 #0 | 24.02 |24.17|23.82 |23.49|24.11|23.97| 23.21 | 23.57 | 23.59 |23.97|23.75|23.97
1 |#Mid | 23.90 |23.65|24.01 {23.97|24.18|24.33| 23.83 |23.58| 23.89 | 23.61|23.73|23.89
1 |#High| 23.86 |23.81| 24.20 [24.20|23.75|24.25| 23.70 | 24.06 | 23.73 | 23.88|23.75|23.94
50% | #0 |23.00|22.67|23.03|22.75(22.81(22.90| 22.54 |22.58| 22.66 |22.87|22.69|22.68
QPSK 50% | #Mid | 22.90 |22.79| 22.84 |22.76|22.80(22.91| 22.66 |22.56| 22.81 |22.84|22.73|22.97
50% [#High| 23.00 |22.89| 22.98 |22.79|23.00|23.02| 22.58 | 22.87| 22.71 | 22.68|22.88 |22.74
1020 #0 | 22.75|22.85|22.97 [{23.06|22.78|22.96| 22.65 | 22.53| 22.64 |22.86|22.65|22.90
0
1 #0 | 23.28 |22.98| 23.06 |22.94|23.37|22.82| 22.96 |23.54 | 22.66 |22.61|23.01|23.47
1 |#Mid|23.21|22.98|22.89 [22.82|22.78|22.93| 22.34 |23.35|23.50 |23.14|22.46|22.73
1 |#High| 23.07 |23.06| 22.88 [22.45|22.12|23.20| 22.98 |23.25| 23.25 |22.83|22.55|22.78
50% | #0 |22.14121.89|21.90|21.88(21.66(22.01|21.87|21.90|21.70 |21.69(21.61|21.72
1OQAM 50% | #Mid | 21.77 |21.74 | 21.88 |22.04 |22.04|22.14| 21.56 |21.88| 21.81 {22.00|21.65|21.73
50% |#High| 21.74 |22.09| 21.77 |21.81|22.04|22.04| 21.66 |21.95| 21.84 {21.95|21.69|21.78
1020 #0 |21.98 (21.95|21.98 [{22.09(21.99(21.82|21.71 |21.52|21.72 |21.61|21.73|21.77
0
1 #0 | 21.82|21.95(22.02 {21.68(21.52|22.14| 21.62 |21.68| 21.70 |21.74(21.43|21.94
1 |#Mid|21.74|21.68|22.39 [21.34|21.97(22.22| 22.24 |21.86|22.33 |21.98|22.05|21.96
1 |#High|21.88 |22.03|21.66 {21.41|21.78|21.81|21.30|21.23|22.02|21.78(21.70|21.71
50% | #0 |20.87|20.59|20.80|20.85(21.01|20.75|20.52 |20.59| 20.75 |20.65|20.76 |20.67
SAQAM 50% | #Mid | 20.68 |21.06 | 21.03 | 20.98|21.02|20.92| 20.62 | 20.72| 20.68 |20.77|20.80|20.97
50% [#High| 21.01 |20.62 | 21.06 {20.88|21.01|20.89| 20.66 | 20.65| 20.91 {20.89|20.62 |20.75
1(30 #0 | 20.81 |20.61| 20.94 {20.80|20.99|20.84| 20.99 |20.67 | 20.83 |20.72|20.79|20.89
0
1 #0 |19.54 |18.35|18.93 19.26|19.45|19.36| 19.44 |19.21|18.73 |19.46|18.41|18.37
1 |#Mid|18.78 |19.53|19.22 |18.88|18.65(19.07| 18.59 |18.09| 18.99 |19.07|19.11|18.73
2o6QAM 1 |#High|18.92 |18.85|18.97 [19.04|19.08|19.51| 19.20 |18.90| 18.43 |18.91|18.89|18.59
50% | #0 |19.05|18.94|18.97 |18.98(18.92|19.14| 18.79|18.75| 18.78 |18.84|18.84|18.76
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50% | #Mid | 18.90 |18.90| 19.09 {19.09|19.04|18.81| 18.85 |18.84| 18.89 |18.93|18.87|18.87
50% |#High| 18.94 |18.85| 19.08 |18.94|19.00(19.08 | 18.92 |18.92| 18.99 | 18.96|18.97|18.95

100
%

#0 119.07|18.81|19.01|18.96/18.81|18.87| 18.84 |18.79| 18.81 |18.82|18.81|18.87
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A3.2 NR n48

NR N48_MCC 310

Maximum Conducted Output Power (Channel / Frequency (MHz))

SCS
Modulation DFT_BPSK DFT_QPSK DFT_16QAM DFT_64QAM DFT_256QAM CP_QPSK
30kHz
RB
637000 | 641666 | 646332 | 637000 | 641666 | 646332 | 637000 | 641666 | 646332 | 637000 | 641666 | 646332 | 637000 | 641666 | 646332 | 637000 | 641666 | 646332
Allocation
Bandwidth
No. @
3555 |3624.99|3694.98| 3555 |3624.99(3694.98| 3555 |3624.99|3694.98| 3555 |3624.99|3694.98| 3555 (3624.99(3694.98| 3555 |3624.99|3694.98
Offset
1@0 23.42 | 23.63 | 23.15 | 23.10 | 23.67 | 22.98 | 21.71 | 22.39 | 21.70 | 21.93 | 21.36 | 21.07 | 19.30 | 20.03 | 19.75 | 21.23 | 21.45 | 20.79
1@1 23.97 | 2432 | 23.72 | 23.84 | 24.45 | 23.74 | 22.79 | 23.62 | 22.69 | 21.68 | 20.94 | 21.06 | 19.30 | 20.04 | 19.73 | 22.45 | 23.03 | 22.01
1@22 24.06 | 24.27 | 23.94 | 24.13 | 24.48 | 2395 | 23.11 | 23.27 | 22.71 | 21.82 | 21.02 | 21.06 | 19.66 | 20.00 | 19.48 | 22.32 | 22.97 | 22.20
10MHz
1@23 23.51 | 23.94 | 23.41 | 23.06 | 23.26 | 22.67 | 21.72 | 22.23 | 21.71 | 22.03 | 20.92 | 21.10 | 19.56 | 19.94 | 19.51 | 21.18 | 21.41 | 20.81
12@6 23.89 | 24.09 | 23.76 | 23.77 | 24.07 | 23.75 | 22.72 | 23.31 | 22.68 | 21.38 | 21.47 | 21.36 | 19.25 | 19.82 | 19.56 | 22.36 | 22.43 | 22.41
24@0 23.40 | 23.90 | 2352 | 23.12 | 23.31 | 22.73 | 21.82 | 22.21 | 21.97 | 21.30 | 21.47 | 21.22 | 19.27 | 19.54 | 19.51 | 20.78 | 21.02 | 20.74
RB
637168 | 641666 | 646166 | 637168 | 641666 | 646166 | 637168 | 641666 | 646166 | 637168 | 641666 | 646166 | 637168 | 641666 | 646166 | 637168 | 641666 | 646166
Allocation
Bandwidth
No. @
3557.52|3624.99|3692.49]3557.52|3624.99|3692.49|3557.52 |3624.99 (3692.49| 3557.52 3624.99(3692.49|3557.52 [3624.993692.49|3557.52(3624.99(3692.49
Offset
1@0 20.08 | 24.06 | 23.16 | 20.32 | 23.41 | 22.60 | 19.23 | 21.98 | 21.78 | 19.14 | 21.12 | 21.26 | 19.46 | 19.23 | 18.96 | 18.19 | 21.79 | 20.66
1@1 20.07 | 24.27 | 23.70 | 20.35 | 23.91 | 23.67 | 19.31 | 23.32 | 22.65 | 19.17 | 21.14 | 21.25 | 19.47 | 19.28 | 19.06 | 18.60 | 23.05 | 22.56
1@36 2410 | 24.20 | 19.66 | 24.09 | 2396 | 19.59 | 23.00 | 22.85 | 18.53 | 21.78 | 20.99 | 18.85 | 19.84 | 19.48 | 19.01 | 22.69 | 22.95 | 17.79
15MHz
1@37 23.65 | 23.75 | 19.88 | 23.10 | 23.30 | 19.51 | 22.10 | 21.83 | 18.55 | 21.74 | 21.18 | 18.78 | 19.41 | 19.14 | 19.20 | 21.15 | 21.13 | 17.83
18@9 23.88 | 24.20 | 24.14 | 23.95 | 24.02 | 23.86 | 22.87 | 23.38 | 23.19 | 21.40 | 22.12 | 21.50 | 19.77 | 19.60 | 19.25 | 22.39 | 22.54 | 22.36
36@0 19.99 | 23.72 | 19.75 | 20.26 | 23.43 | 19.74 | 19.18 | 22.02 | 18.71 | 19.18 | 21.79 | 18.81 | 19.36 | 19.84 | 19.63 | 18.16 | 21.06 | 17.77
RB
637334 | 641666 | 646000 | 637334 | 641666 | 646000 | 637334 | 641666 | 646000 | 637334 | 641666 | 646000 | 637334 | 641666 | 646000 | 637334 | 641666 | 646000
Allocation
Bandwidth
No. @
3560.01(3624.99| 3690 |3560.01(3624.99 3690 [3560.01|3624.99| 3690 |3560.01|3624.99| 3690 |3560.01|3624.99| 3690 |3560.01|3624.99| 3690
Offset
1@0 20.16 | 23.87 | 23.09 | 19.99 | 23.12 | 22.90 | 18.83 | 22.11 | 22.03 | 19.26 | 20.97 | 21.17 | 19.64 | 19.61 | 19.50 | 17.70 | 21.45 | 21.02
1@1 19.68 | 24.19 | 23.60 | 20.01 | 24.42 | 23.83 | 18.76 | 23.38 | 22.93 | 19.22 | 21.28 | 21.27 | 19.31 | 19.62 | 19.28 | 17.85 | 22.82 | 22.47
1@49 24.01 | 24.09 | 20.03 | 24.09 | 2431 | 19.71 | 23.35 | 23.13 | 19.05 | 21.90 | 21.02 | 18.85 | 19.80 | 19.48 | 19.71 | 22.60 | 22.67 | 17.94
20MHz
1@50 23.45 | 2356 | 20.02 | 23.06 | 23.35 | 19.72 | 22.21 | 22.28 | 18.85 | 22.22 | 20.94 | 19.09 | 19.83 | 19.79 | 19.41 | 21.21 | 21.31 | 17.53
25@12 | 23.96 | 24.18 | 23.72 | 23.98 | 2427 | 2381 | 23.14 | 23.35 | 22.77 | 21.75 | 21.49 | 21.34 | 19.36 | 19.72 | 19.18 | 22.44 | 22.78 | 22.52
50@0 19.95 | 23.61 | 19.76 | 20.25 | 23.18 | 19.79 | 18.82 | 22.15 | 18.98 | 18.88 | 21.63 | 18.62 | 19.62 | 19.57 | 19.20 | 17.86 | 21.26 | 17.73
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RB
637668 | 641666 | 645666 | 637668 | 641666 | 645666 | 637668 | 641666 | 645666 | 637668 | 641666 | 645666 | 637668 | 641666 | 645666 | 637668 | 641666 | 645666
Allocation
Bandwidth
No. @
3565.02(3624.99(3684.99|3565.02(3624.99|3684.99|3565.02|3624.99|3684.99|3565.02|3624.99|3684.99|3565.02|3624.99|3684.99|3565.02|3624.99|3684.99
Offset
1@0 13.48 | 20.64 | 13.35 | 13.40 | 20.49 | 13.47 | 12.90 | 20.24 | 12.85 | 13.51 | 19.73 | 12.86 | 12.96 | 19.94 | 12.98 | 12.60 | 20.71 | 12.60
1@1 13.21 | 20.55 | 13.31 | 13.45 | 20.51 | 13.31 | 12.91 | 20.26 | 12.70 | 13.52 | 19.97 | 12.86 | 13.17 | 19.63 | 13.02 | 12.91 | 20.47 | 12.22
1@76 | 13.47 | 19.96 | 13.23 | 13.68 | 20.00 | 13.30 | 13.17 | 19.98 | 12.67 | 13.62 | 19.48 | 12.91 | 13.15 | 19.68 | 12.93 | 12.98 | 19.97 | 12.40
30MHz
1@77 | 13.39 | 19.91 | 13.41 | 13.55 | 20.33 | 13.38 | 13.06 | 19.93 | 12.84 | 13.70 | 19.66 | 12.62 | 13.17 | 19.56 | 12.92 | 13.18 | 20.09 | 12.20
36@18 | 13.34 | 24.12 | 23.78 | 1353 | 24.13 | 23.77 | 13.06 | 23.14 | 22.73 | 12.99 | 21.90 | 21.22 | 12.81 | 19.69 | 19.31 | 12.76 | 22.60 | 12.40
75@0 13.57 | 20.46 | 13.32 | 13.52 | 20.26 | 13.44 | 13.17 | 20.21 | 12.85 | 12.96 | 20.37 | 12.82 | 13.00 | 19.62 | 12.91 | 12.82 | 20.38 | 12.44
RB
638000 | 641666 | 645332 | 638000 | 641666 | 645332 | 638000 | 641666 | 645332 | 638000 | 641666 | 645332 | 638000 | 641666 | 645332 | 638000 | 641666 | 645332
Allocation
Bandwidth
No. @
3570 |3624.99|3679.98] 3570 |3624.99(3679.98| 3570 (3624.99(3679.98| 3570 (3624.99(3679.98| 3570 (3624.99(3679.98| 3570 [3624.99|3679.98
Offset
1@0 13.24 | 20.66 | 13.25 | 13.56 | 20.33 | 13.54 | 12.90 | 20.55 | 12.69 | 13.50 | 20.16 | 12.67 | 13.05 | 19.68 | 13.00 | 12.71 | 20.36 | 12.49
1@1 13.46 | 20.15 | 13.32 | 13.50 | 20.38 | 13.43 | 12.81 | 20.57 | 12.60 | 13.33 | 19.78 | 12.69 | 13.14 | 19.66 | 12.98 | 12.98 | 20.22 | 12.60
1@104 | 13.93 | 20.00 | 13.36 | 13.89 | 19.96 | 13.39 | 13.23 | 20.54 | 12.67 | 13.73 | 19.55 | 12.83 | 13.37 | 19.49 | 13.08 | 13.34 | 20.14 | 12.67
40MHz
1@105 | 13.93 | 19.92 | 13.29 | 14.07 | 20.39 | 13.46 | 13.34 | 20.43 | 12.68 | 13.83 | 19.65 | 12.81 | 13.36 | 19.27 | 13.00 | 13.42 | 19.84 | 12.62
50@25 | 13.59 | 24.42 | 13.29 | 13.62 | 24.44 | 13.33 | 1292 | 23.38 | 12.78 | 13.02 | 21.49 | 12.80 | 13.10 | 19.58 | 12.86 | 12.90 | 22.62 | 12.46
100@0 | 13.51 | 19.67 | 13.28 | 13.53 | 19.59 | 13.23 | 13.05 | 19.63 | 12.74 | 13.14 | 19.81 | 12.80 | 12.97 | 19.55 | 12.78 | 12.74 | 19.55 | 12.32
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A3.3 NR n48_MIMO

NR_n48_MCC 310

30kHz

Maximum Conducted Output Power (dBm)

RB Allocation

No. @ Offset

1@0

1@1

1@22

1@23

12@6

24@0

Bandwidth

Modulation

Channel

Frequency

ANT6

ANTS

TOTAL

ANT6

ANT5

TOTAL

ANT6

ANT5

TOTAL

ANT6

ANT5

TOTAL

ANT6

ANT5

TOTAL!

ANT6

ANTS

TOTAL

10MHz

CP_QPSK

637000

3555

18.45

18.77

21.62

19.70

20.38

23.06

19.82

20.41

23.13

18.24

18.90

21.59

19.96

20.21

23.10

18.40

18.64

21.53

641666

3624.99

18.31

18.78

21.57

20.04

20.22

23.14

19.92

20.46

23.21

18.29

18.87

21.60

19.98

20.35

23.18

18.38

18.81

21.61

646332

3694.98

17.99

19.18

21.64

19.29

20.94

23.20

19.52

20.60

23.10

18.05

19.09

21.61

19.86

20.39

23.15

18.36

19.03

21.72

CP_16QAM

637000

3555

18.43

18.51

21.48

19.21

19.84

22.55

19.36

19.93

22.67

18.29

18.80

21.57

19.59

19.66

22.64

18.41

18.70

21.57

641666

3624.99

17.94

18.78

21.39

19.11

19.78

22.47

18.97

19.92

22.49

17.94

18.96

21.49

19.58

19.98

22.79

18.45

18.97

21.73

646332

3694.98

18.40

19.19

21.82

19.14

20.21

22.72

19.33

20.08

22.73

18.41

19.01

21.73

19.17

20.13

22.69

18.21

19.06

21.67

CP_64QAM

637000

3555

17.87

18.08

20.98

17.65

18.33

21.02

17.71

18.39

21.08

17.72

18.24

21.00

17.87

18.03

20.96

17.92

18.24

21.10

641666

3624.99

17.80

18.97

21.43

17.95

19.05

21.54

17.82

19.08

2151

17.80

19.12

21.52

17.83

18.29

21.08

17.99

18.46

21.24

646332

3694.98

17.53

18.91

21.29

17.25

18.94

21.19

17.45

18.82

21.20

17.57

18.79

21.23

17.56

18.77

21.22

17.72

18.65

21.22

CP_256QAM

637000

3555

14.84

14.26

17.57

14.69

14.57

17.64

14.84

14.52

17.69

14.74

14.39

17.58

14.80

15.04

17.93

14.95

15.00

17.99

641666

3624.99

15.39

15.42

18.41

15.52

15.42

18.48

15.37

15.59

18.49

15.39

15.52

18.47

15.04

15.36

18.21

14.96

15.41

18.20

646332

3694.98

14.77

15.08

17.94

14.47

15.23

17.87

14.78

15.09

17.95

14.78

14.99

17.90

14.91

15.53

18.24

14.87

15.41

18.16

RB Allocation

No. @ Offset

1@0

1@1

1@36

1@37

19@9

38@0

Bandwidth

Modulation

Channel

Frequency

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL!

ANT6

ANTS

TOTAL

15MHz

CP_QPSK

637168

3557.52

15.57

15.64

18.62

16.22

16.34

19.29

20.35

20.21

23.29

18.78

18.80

21.80

19.81

20.19

23.01

15.44

15.86

18.67

641666

3624.99

18.87

18.75

21.82

20.14

20.23

23.19

20.28

20.35

23.33

18.31

18.56

21.45

20.14

20.45

23.31

18.61

19.04

21.84

646166

3692.49

18.56

19.39

22.00

20.31

21.15

23.76

15.67

16.35

19.03

15.62

16.16

18.90

19.76

20.69

23.26

15.33

16.21

18.80

CP_16QAM

637168

3557.52

15.23

16.19

18.75

15.61

16.77

19.24

19.21

20.08

22.67

18.14

19.13

21.68

19.40

19.87

22.65

15.40

15.89

18.66

641666

3624.99

18.39

18.75

21.58

19.20

19.53

22.38

19.16

19.75

22.47

18.02

18.47

21.26

19.47

20.03

22.77

18.62

19.12

21.88

646166

3692.49

18.42

19.66

22.09

19.51

20.78

23.20

15.43

16.57

19.05

15.31

16.42

18.91

19.19

20.35

22.82

15.39

16.11

18.78

CP_64QAM

637168

3557.52

15.33

15.37

18.36

15.71

15.94

18.84

17.97

17.93

20.96

17.74

17.91

20.84

18.14

18.28

21.22

15.45

15.73

18.61

641666

3624.99

18.29

19.10

21.72

18.25

18.98

21.64

18.27

19.10

21.72

17.99

18.75

21.40

18.18

18.39

21.30

18.10

18.71

21.43

646166

3692.49

17.64

19.38

21.61

17.73

19.51

21.72

15.32

16.91

19.19

15.11

16.54

18.90

17.67

18.74

21.25

15.30

16.08

18.72

CP_256QAM

637168

3557.52

14.54

15.27

17.93

15.05

15.71

18.40

14.59

15.36

18.00

14.52

15.23

17.90

14.93

15.22

18.09

14.85

15.33

18.11

641666

3624.99

15.37

15.12

18.26

15.24

15.02

18.14

15.29

15.14

18.23

14.90

14.82

17.87

15.22

15.62

18.43

15.09

15.60

18.36

646166

3692.49

14.59

15.73

18.21

14.81

15.89

18.39

14.70

15.70

18.24

14.50

15.50

18.04

14.84

15.67

18.29

14.83

15.64

18.27
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RB Allocation

No. @ Offset

1@0

1@1

1@49

1@50

25@12

51@0

Bandwidth

Modulation

Channel

Frequency

ANT6

ANTS

TOTAL

ANT6

ANT5

TOTAL

ANT6

ANT5

TOTAL

ANT6

ANT5

TOTAL

ANT6

ANT5 [TOTAL

ANT6

ANTS

TOTAL

20MHz

CP_QPSK

637334

3560.01

15.30

15.77

18.55

15.42

15.55

18.49

19.86

20.33

23.11

18.40

18.89

21.66

19.98

20.25( 23.13

15.39

15.80

18.61

641666

3624.99

18.41

18.80

21.62

20.08

20.33

23.21

19.83

20.47

23.17

18.32

19.04

21.70

19.98

20.38| 23.19

18.55

18.94

21.76

646000

3690

18.17

19.16

21.70

19.83

20.57

23.22

15.31

16.04

18.70

15.23

16.27

18.79

19.79

20.80| 23.34

15.35

16.19

18.80

CP_16QAM

637334

3560.01

15.30

15.75

18.54

15.38

15.63

18.52

19.37

19.86

22.63

18.33

18.91

21.64

19.39

19.79| 22.61

15.44

15.80

18.63

641666

3624.99

18.21

18.69

21.47

19.14

19.69

22.44

19.36

19.84

22.62

18.16

18.91

21.56

19.51

19.97| 22.76

18.55

18.87

21.72

646000

3690

18.15

19.22

21.73

19.23

20.18

22.74

15.27

16.22

18.79

15.17

16.37

18.82

19.34

20.23| 22.82

15.40

16.18

18.81

CP_64QAM

637334

3560.01

15.00

15.71

18.38

15.13

15.65

18.41

17.64

18.37

21.03

17.60

18.41

21.03

17.89

18.43| 21.18

15.40

15.79

18.61

641666

3624.99

17.87

18.73

21.33

17.88

18.75

21.35

17.92

18.92

21.46

17.83

18.98

21.45

18.10

18.56 | 21.35

17.96

18.42

21.21

646000

3690

17.69

18.74

21.26

17.72

18.64

21.22

15.32

16.25

18.82

15.25

16.47

18.91

17.78

18.62| 21.23

15.23

16.31

18.81

CP_256QAM

637334

3560.01

14.68

14.97

17.84

14.69

14.80

17.76

14.84

15.04

17.95

14.74

15.13

17.95

14.94

15.36| 18.17

14.93

15.24

18.10

641666

3624.99

15.15

15.28

18.22

15.09

15.30

18.21

15.17

15.47

18.33

15.01

15.54

18.29

15.23

15.39| 18.32

15.17

15.44

18.32

646000

3690

14.77

15.22

18.01

14.82

15.10

17.98

14.87

15.23

18.06

14.78

15.49

18.16

14.67

15.73| 18.24

14.78

15.61

18.23

RB Allocation

No. @ Offset

1@0

1@1

1@76

1@77

39@19

78@0

Bandwidth

Modulation

Channel

Frequency

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL

ANT6

ANTS

TOTAL

ANT6

ANT5 [TOTAL

ANT6

ANTS

TOTAL

30MHz

CP_QPSK

637668

3565.02

9.85

10.20

13.04

10.08

10.15

13.13

10.28

13.05

9.93

10.34

13.15

9.91

10.21| 13.07

9.99

10.28

13.15

641666

3624.99

17.84

18.12

20.99

17.51

17.99

20.77

17.18

18.12

20.68

17.50

18.05

20.79

20.04

20.47| 23.27

17.53

18.02

20.79

645666

3684.99

9.75

10.76

13.30

9.86

10.80

13.37

9.83

10.96

13.44

9.68

10.65

13.20

9.72

10.62| 13.20

9.67

10.54

13.14

CP_16QAM

637668

3565.02

9.94

10.19

13.08

10.05

10.38

13.23

9.83

10.21

13.03

10.09

10.20

13.16

9.97

10.26| 13.13

10.04

10.27

13.17

641666

3624.99

17.54

17.85

20.71

17.30

17.69

20.51

16.99

17.68

20.36

17.30

17.84

20.59

19.44

20.01( 22.75

17.52

17.97

20.76

645666

3684.99

9.71

10.87

13.34

9.68

10.96

13.38

9.74

10.90

13.37

9.74

10.84

13.34

9.68

10.62| 13.18

9.71

10.59

13.18

CP_64QAM

637668

3565.02

9.80

10.24

13.03

9.93

10.41

13.19

9.64

10.15

12.91

9.84

10.37

13.12

10.09

10.16| 13.14

10.04

10.24

13.15

641666

3624.99

17.62

18.46

21.07

17.64

18.39

21.04

17.24

18.43

20.88

17.39

18.45

20.97

18.15

18.35( 21.26

17.58

18.06

20.84

645666

3684.99

9.46

11.02

13.32

9.51

11.04

13.35

9.58

11.12

13.43

9.51

10.99

13.32

9.61

10.62| 13.16

9.70

10.73

13.26

CP_256QAM

637668

3565.02

9.84

9.84

12.85

9.87

9.89

12.89

9.74

9.77

12.76

10.06

9.89

12.99

10.08

10.19| 13.15

10.02

10.22

13.13

641666

3624.99

15.40

15.75

18.59

15.23

15.58

18.42

14.98

15.52

18.27

15.08

15.63

18.37

15.03

15.51| 18.29

15.17

15.47

18.33

645666

3684.99

9.56

10.39

13.01

9.59

10.38

13.02

9.61

10.49

13.08

9.55

10.24

12.92

9.71

10.62| 13.20

9.67

10.69

13.22
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RB Allocation No. @ Offset 1@0 1@1 1@104 1@105 53@26 106@0
Bandwidth| Modulation | Channel | Frequency|ANT6 [ANT5 | TOTAL|ANT6 |ANT5 [TOTAL|ANT6 [ANTS |TOTAL|ANT6 |ANTS5 [TOTAL|ANT6 | ANT5 | TOTAL|ANT6 [ANTS [TOTAL
638000 3570 9.98 |10.12| 13.06 |10.01(10.20| 13.12 |10.06 |{10.43| 13.26 |10.06|10.48| 13.28 |10.02(10.14| 13.09 |10.01|10.17| 13.10
CP_QPSK | 641666 | 3624.99 |17.74(17.99| 20.88 |17.65|18.08| 20.88 |17.68|18.33| 21.02 |17.68(18.37| 21.05 |19.97|20.54 | 23.28 |17.03|17.64| 20.35
645332 | 3679.98 | 9.66 |10.70( 13.22 | 9.73 [10.76| 13.29 | 9.67 |10.56| 13.15 | 9.68 |10.62| 13.18 | 9.61 |10.67| 13.18 | 9.76 |10.71| 13.27
638000 3570 ]10.15(10.18| 13.18 |10.02|10.11| 13.07 |10.14|10.28 | 13.22 |10.18(10.29| 13.24 | 9.98 |10.26| 13.13 | 9.94 (10.20| 13.08
CP_16QAM | 641666 | 3624.99 |17.37|17.55( 20.47 |17.36(17.69| 20.54 |17.19|17.92| 20.58 |17.28|17.93| 20.63 |19.61|20.01| 22.82 |17.08(17.52| 20.31
645332 | 3679.98 | 9.85 |11.15| 13.56 | 9.80 [11.17| 13.55 | 9.83 |11.08| 13.51 | 9.86 |11.05| 13.50 | 9.61 [10.50| 13.09 | 9.71 |10.66 | 13.22
40MHz
638000 3570 9.75 |10.42| 13.11 | 9.76 |10.45| 13.13 | 9.79 [10.49| 13.16 | 9.96 |10.70| 13.35 | 9.96 (10.14| 13.06 |10.00|10.11| 13.07
CP_64QAM | 641666 | 3624.99 [17.45(18.21| 20.86 |17.45|18.26| 20.88 |17.41(18.54| 21.02 |17.39(18.48| 20.98 |18.11|18.59| 21.36 |17.09(17.53| 20.33
645332 | 3679.98 | 9.57 |11.24 13.50 | 9.52 [11.20| 13.45 | 9.56 |11.08| 13.40 | 9.56 |11.18| 13.45 | 9.66 |10.59| 13.16 | 9.75 |10.58| 13.19
638000 3570 9.86 | 9.88 | 12.88 | 9.85 | 9.87 | 12.87 | 9.94 | 9.92 | 12.94 | 9.98 |10.06 | 13.03 |10.06{10.31| 13.19 |10.00|10.26| 13.15
CP_256QAM| 641666 | 3624.99 |15.24|15.24| 18.25 |15.24(15.29| 18.27 |15.05|15.66| 18.38 |15.06|15.55| 18.32 |15.23|15.58| 18.42 |15.04|15.61| 18.34
645332 | 3679.98 | 9.50 |10.56| 13.07 | 9.42 [10.56 | 13.04 | 9.44 |10.49| 13.01 | 9.44 |10.49| 13.01 | 9.79 (10.71| 13.29 | 9.67 |10.69 | 13.22
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A3.4 LTE 2UL 48C

2ULCA_48C_MCC 310 Maximum Conducted Output Power (dBm)
Bandwidth| Frequency (MHz) Channel RB Allocation Modulation
(MHz) PCC SCC PCC SCC PCC SCC QPSK | 16QAM | 64QAM [256QAM
1#0 1#99 5.88 6.00 6.10 6.08
3553.3 | 3565 | 55273 | 55390 | 1#24 1#0 19.36 | 19.48 | 19.64 | 19.45
25#0 100#0 12.53 12.63 12.48 12.58
1#0 1#99 11.72 11.63 11.70 11.92
25MHz
3615.8 | 3627.5 | 55898 | 56015 1#24 1#0 22.27 22.28 2251 19.40
(5+20) 25#0 100#0 19.97 19.96 19.96 19.10
1#0 1#99 5.17 5.02 5.24 5.33
3678.3 3690 56523 | 56640 1#24 1#0 18.71 18.64 18.68 18.94
25#0 100#0 11.90 11.90 11.86 11.84
1#0 1#24 5.62 5.59 5.74 5.78
3560 3571.7 | 55340 | 55457 1#99 1#0 20.82 20.81 20.82 20.76
100#0 25#0 12.55 12.57 12.53 12.59
1#0 1#24 11.52 11.48 11.32 11.45
25MHz
(20+5) 3622.5 | 3634.2 | 55965 | 56082 1#99 1#0 22.97 23.03 22.90 20.01
100#0 | 25#0 19.85 | 19.82 | 19.90 | 18.96
1#0 1#24 4.87 4.74 4.79 5.07
3685 3696.7 | 56590 | 56707 1#99 1#0 19.74 19.73 19.97 19.97
100#0 25#0 11.71 11.71 11.59 11.67
1#0 1#99 4.99 531 5.19 5.16
3555.5 | 3569.9 | 55295 | 55439 1#49 1#0 16.99 17.00 16.94 17.09
50#0 100#0 13.58 13.53 13.56 13.72
1#0 1#99 11.22 11.26 11.37 11.38
30MHz
3615.6 3630 55896 | 56040 1#49 1#0 21.02 21.42 20.57 17.68
(10+20) 50#0 100#0 19.31 19.30 19.41 19.05
1#0 1#99 450 4.57 4.55 4.65
3675.6 3690 56496 | 56640 1#49 1#0 16.76 16.76 16.33 16.58
50#0 100#0 12.73 12.62 12.58 12.63
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2ULCA_48C_MCC 310

Maximum Conducted Output Power (dBm)

Bandwidth| Frequency (MHz) Channel RB Allocation Modulation
(MHz) PCC SCC PCC SCC PCC SCC QPSK | 16QAM | 64QAM [256QAM
1#0 1#49 4.91 5.05 4.99 5.03
3560 | 3574.4 | 55340 | 55484 | 1#99 1#0 17.34 | 17.20 | 17.49 | 17.43
100#0 | 50#0 13.58 | 13.49 | 13.49 | 13.57
1#0 1#49 11.16 | 11.02 | 11.20 | 11.30
30MHz
3620.1 | 3634.5 | 55941 | 56085 | 1#99 1#0 21.45 | 21.31 | 21.03 | 18.14
(20+10) 100#0 | 50#0 19.23 | 19.20 | 19.14 | 18.74
1#0 1#49 4.52 4.55 4.87 4.80
3680.1 | 3694.5 | 56541 | 56685 | 1#99 1#0 16.86 | 16.79 | 17.18 | 17.03
100#0 | 50#0 12.69 | 12.66 | 12.66 | 12.71
1#0 1#99 5.33 5.35 5.43 5.53
3557.8 | 3574.9 | 55318 | 55489 1#74 1#0 18.31 | 18.41 | 1858 | 18.56
75#0 100#0 13.47 13.42 13.41 13.55
1#0 1#99 11.17 11.22 11.27 10.88
35MHz
3615.3 | 3632.4 | 55893 | 56064 | 1#74 1#0 2258 | 2250 | 21.99 | 18.62
(15+20) 75#0 | 100#0 | 19.15 | 19.23 | 19.26 | 18.83
1#0 1#99 4.69 4.88 4.83 4.58
3672.9 | 3690 | 56469 | 56640 | 1#74 1#0 17.44 | 17.61 | 17.77 | 17.68
75#0 | 100#0 | 12.59 | 1256 | 1254 | 12.60
1#0 1#74 5.35 5.32 5.75 5.24
3560 | 3577.1 | 55340 | 55511 1#99 1#0 18.79 | 18.83 | 18.90 | 18.99
100#0 | 75#0 13.58 | 13.46 | 13.44 | 13.50
1#0 1#74 11.19 11.30 11.56 11.29
35MHz
(20+15) 3617.6 | 3634.7 | 55916 | 56087 1#99 1#0 23.40 | 2334 | 2220 | 19.47
100#0 | 75#0 19.29 | 19.29 | 19.32 | 18.94
1#0 1#74 4.79 4.80 5.03 5.16
3675.1 | 3692.2 | 56491 | 56662 1#99 1#0 18.32 | 18.33 | 18.18 | 18.33
100#0 | 75#0 12.70 | 12.73 | 12.73 | 12.84
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2ULCA_48C_MCC 310

Maximum Conducted Output Power (dBm)

Bandwidth| Frequency (MHz) Channel RB Allocation Modulation
(MHz) PCC SCC PCC SCC PCC SCC QPSK | 16QAM | 64QAM [256QAM
1#0 1#99 6.07 6.14 6.38 6.06
3560 | 3579.8 | 55340 | 55538 1#99 1#0 19.99 | 19.98 | 20.23 | 19.52
100#0 | 100#0 | 13.52 | 1354 | 13,53 | 13.62
1#0 1#99 5.29 11.83 | 12.00 | 11.93
40MHz
(20+20) 3615.1 | 3634.9 | 55891 | 56089 1#99 1#0 2275 | 22.74 | 21.89 | 18.78
100#0 | 100#0 | 19.36 | 19.37 | 19.39 | 19.01
1#0 1#99 5.31 5.23 5.60 5.55
3670.2 | 3690 | 56442 | 56640 | 1#99 1#0 19.14 | 19.00 | 19.50 | 18.71
100#0 | 100#0 | 12.70 | 12.79 | 12.79 | 12.87
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A3.5 LTE Band 48

Band 48 (Ant5)

Maximum Conducted Output Power (Channel / Frequency (MHz))

Bandwidth 5MHz 10MHz 15MHz 20MHz
5599 5529 | 5599 | 5669 5599 5534 | 5599 | 5664
Modulatio| RB | RB |55265 56715 55315 56665
0 0 0 0 0 0 0 0
n
Offse | 3552. 3697. 3557. 3692.
No. 3625 3555 | 3625 | 3695 3625 3560 | 3625 | 3690
t 5 5 5 5
1 #0 |22.07 |21.61|21.96 (22.00(21.98|21.90|21.71|21.54|21.79 |21.71|21.63|21.64
OPSK 1 |#High|21.93|21.70|21.98 {21.91|21.83|21.97|21.88 |21.59|21.87 |21.78|21.58|21.69
100
o #0 [21.31(21.19|21.39(21.45|21.18|21.47|21.37 |21.06| 21.40|21.37|21.08|21.34
0
1 #0 |21.39(21.26|21.46 (21.28|21.28(21.31|21.15|21.15|21.33 |{21.28|21.04|21.13
1 |#High|21.37|21.15|21.37 {21.51|21.13(21.40| 21.08 |20.94| 21.48 |21.26|20.93|21.10
16QAM
100
% #0 | 20.33/20.18| 20.36 {20.44|20.19|20.46| 20.38 | 20.08 | 20.35 [20.34|20.04 | 20.37
0
1 #0 |20.56 [20.27|20.34 |20.53|20.21|20.45| 20.18 | 20.06 | 20.35 | 20.29|20.27 | 20.31
1 |#High| 20.54 |{20.21| 20.71 |20.50|20.34(20.36| 20.23 |20.03| 20.37 |20.40|20.13|20.26
64QAM
100
o #0 [19.39(19.20|19.44 (19.47|19.21|19.47| 19.38 |19.10| 19.40 {19.33|19.07|19.30
0
1 #0 |17.46|17.28|17.55(17.43|17.22(17.19|17.19|17.09|17.36 |17.33|17.13|17.25
1 |#High|17.47|17.18|17.48 |17.39|17.17|17.36| 17.29 |17.19|17.37 |17.46|17.10|17.35
256QAM
100
% #0 |17.34|17.18|17.39(17.40|17.15(17.41|17.41|17.16|17.35|17.35|17.06|17.30
0
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A4. Transmitter unwanted emissions (band-edge) Test Result

A4.1 LTE Band 48 (Cover Band 43)

EDGE_4G_B48_.QPSK_5M_1RB@0_CH55265

EDGE_4G_B48_.QPSK_5M_1RB@0_CH56715
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EDGE_4G_B48_

.QPSK_10M_1RB@0_CH55290

EDGE_4G_B48_.QPSK_10M_1RB@0_CH56690

At Spesttien Analy

Center Freq 13.255000000 GHz
vt W aln

Ref Offset 23.1 ¢
Ref 25.00 dBm

Start 9.5 GHz

. 13258000900 GHz
Aun AvgHold: 10118

CenterFreq|
13255000000 GHz

At Spectain Attalyer Sjaneionn Linbasinge

Center Freg 13.255000000 GHz

Wil

Ref Offset 23.1 d8
Ref 25.00 dBm

start 5.5 GHz

Center Freq;
13255000000 GHz

Center Freq 13.255000000 GHz

Ref Offset 23.1 ¢
Ref 25,00 dBm

W Gaind o

Cantat Frod: 12.255000000 GHz
Trig: Froe Aun AvgHold: 10118

MAcan: 10 4B Radio Davisw: 5TS

Center Freq
13 255000000 GH2

| Ampltude | | 3 Limit
i

Cantar
= Trigi
BAan: 10 48

13.255000000 GHz

W Gaind o

Ref Offset 23.1 d
Ref 25.00 dBm

g 12255000000
Aun

GHz
AviilHold: 180

i
Radie Std: Hone
Radie Davice: 8TS

Center Freq
13 255000000 GHz |

Agienst Spectrim Analy/er Spuriom Fmbeiete

Center Freq 13.255000000 GHz

Ref Offs:

[

Start 3.5 GHz

GH:
AvglHold: 1010
Radic Davicu: BTS

Center Freq
13 252000000 GH2

A Fea S
Center Freq 13.255000000 GHz
P W

Ref Cffzet 231 B8
Ref 25.00 dBm

SS====s7

Start 3.5 GHz

GH
Avg|Hald: 1010

THPH
Radie Std: Hone
Radie Davice: TS

Center Freq
13 255000000 GHz |

Page Number: 88 of 219




